358

COMPACT TRACTORS

220 - S/N 9656747 THRU 9674234
222 - S/N 9658189 THRU 9681169
224 - S/N 9667000 THRU 9676353
444 - S/N 9661261 THRU 9677448

Parts Catalog B1255




&

COMPACT TRACTORS

MODELS 220, 222, 224 AND 444
220 - S/N 9656747 THRU 9674234
222 - S/N 9658189 THRU 9681169
224 - S/N 9667000 THRU 9676353
444 - S/N 9661261 THRU 9677448

Parts Catalog B1255

NOTE: This Parts Catalog replaces the previous Issue No.
A1255 which is obsolete and should be discarded.

Printed in U.S.A.

‘A! Tlergeacggompany
OPE Division

Technical Publications

119 S. First Street
Winneconne, Wis. 54986



~_./.



CASE 220,222,224 AND 444 COMPACT TRACTORS

TRACTOR MODEL AND
n SERIAL NUMBER

TRA NP
CTOR MODEL DESlGNAT&(Q\{))ENGlNE MODEL DESIGNATIONS

V
X
((\&

K-241-A C19026 ENGINE

7,
222 TRACTOR A

K-301-A C19027 ENGINE

224 TRACTO%\@

K-321-A C19028 ENGINE
used S/N 966700 to 967601

72N
¢

444 TR@@

K-321-A C19028 ENGINE
used S/N 9661261 to 9676901

224 TRACTOR

K-321-A C19564 ENGINE
used S/N 9676010 and after

444 TRACTOR

K-321-A C19564 ENGINE
used S/N 9676901 and after

When using this catalog, notice the reference to serial
numbers “of various components noted here and listed in

SERIAL DR F the ""description' copy. By referring to correctserial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Hlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship to eachother, Re-
ference numbers are used in the illustra-
tions, These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inser into their respective
Parts Books as received. Failure
to do so wil confusion and defeat the

Indented Descr

Indented parts in the descriptive list areapart of

ceding assembly or sub-assembly,

s the number of parts used on a ma-
. In this case the quantity shown is the
assembly.

The quantity shown in the '""Number Required"
chine except where parts are'indentedin descriptivel
number required for the preceding assembly

REF. PART NO. TION REQ'D
A 55159 CYLINDERASS rear steering ...........cc0c0 et 1
28 A 56208 B -rearcylinder . . .. ............... 1
29 A 55956 3 adjusting, socket assy . ...........¢c.... 1
30 A 55957 SEAT - socketball, ., .........c¢ovvvvnrvnennn 2
31 A 56210 RING - socket . . ............ 0., 1
32 A 56209 SEAT - socket Spring . . .. ... .00t enennnnnn 1
33 G 45175 AMP ASSY -s0cket as8y. ... .. .0 o0 vt v v v v e 1
16- 836 BOLT -1/2"x2-1/4"N.F.heX. . . .. v v e v v v S |
34 132- 104 @ PIN - cotter, 3/16" x 3" . . . . . ittt it e e 1
36 A 55889 STUD - ball,socket & cylinder .............cc0 .. 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . ... .. ... ... ..... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . .. ... ittt et ennnns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

220 224
222 444
Page

AirCleaner scesocesscese B ecossosses §
Battery coeessosssesss B1 ceesess B1
Belt, Starter-Generator ¢« + » 25 s+ 25
Breaker Contacts ¢+ eeee 63 +oese0. 63
Breather, Crankcase «e¢¢s 7T ocesoeo 9
Camshaft <« e+ s coeseeee T cosceee 9
Carburetor «s e+ oo o0 25227 ¢ oo 25227
Connecting Rod -« +--+.11-13 seesee 15
Crankshaft ++sce v e 11-13 +2eecee. 15
Cylinder Block « -+« + . 17-19 eeesee 21
Cylinder Head s« o o0+ 17=19 seoes .0 21
Electrical System « ++ .- 61-63 -5.-. 61-63
Engine Block &

Attaching Parts «+++17-19 o+ 0. 21
Exchanger, Heat . R 49
Exhaust System «.+:.¢c+e+¢ 5 ... b
FAN eoeoecoesosonosse33 eeeeeos 33

BASIC TQR

N\

Axle, Front ......c000000 ...39
Axle,Rear ...... e eveooaen Qe .. 47
Baffles & Shrouds ........ e es e 2b
Brakes .....c000004. @ ... .43
Control-Speed ...... (%) P 11
Decals .....c.coee 2N . 65
Electrical System . .7 . c e euesaes.b61-63
Fenders ........ @ ..... . o s 37
Frame.,........c0000... - 111
Grille .. ... .0 - 1
Hitech ........... e s ee s s 45
Hood . .....vivvvevevennvensanaasdb
Hydraulics ....co0ceevtnnnnnnnnans 49

Coupling, Pump Drive .......... . 49-51

Hoses, Lines & Fittings « « « o« s 06 - o v . 49

Motor, Hydraulic Drive « -+« «« ... 49-55

Pump ¢ ececeveeeeeann. s s e s oo 49-51

Valve, Control -+ .+ e v eu s 449-53

Valve Control Linkage oo« -0 v.... 51
Implement Lift Lever e sroeo s 45

220 224
222 444

Page
Filter, Breather « «seesee 7T siavess 9
Flywheel . . ceaeeae 21
Fuel Pump - e 42527 ... 25-97
Fuel Strainer . cssssss 25
Fuel System aeeesee 25
Gasket Kits ceoessas 23
Governor . . csseees 29
Muffler «.. ceeones 5
OQil Pan  « v oo e o ofivde N31T7=190  c v e en . 2N
Piston « .. eeeseos 15
DBulley, Clutch oeeos 31-33
ceeseas B1
« .0 57-59
....... 25
csesees 29
seceee. 9

SECTION

Instruments b s oceoessese s s e e e Bl
J17 Hydraulic PTO ¢ - et e s v ese 9
J19 Flow Control Valve Kit s+« ceecoe o0 81
Models D8 & D10 Wheel Weights  « ¢+ o -0 - 67

Model H26 Three Point Hitch  « « «c s ¢« ¢« 71
Model F27 Three Point Hitch

Adapter +ccee 0 e s o e soeeassell
Model H22 & H24 Sleeve Hitch R A
Model H13 Weight BoX -« « e s e e e eoeoss iy
Model H18 Counterweight

Brackets cscooeocooecesesnscoss 7
Model J30 Hydraulic Lift -« coo e 69
Mounts,Engine e e s e s s essnsesaens 29
Pu]_]_eyC]_utch 4 s s 8 0 e e s e s A e e e 31-33
Seat’ Operator's ........ e s s o0 s s e e . 37
Steering Wheel & Gear o -+ v o e s ¢ oo + 41
Tail Lamp » e v e e e e ccnaconn 61
Tool BoXx o« -+« “ s e e e s e s s e ace e 37
TranSmissgion o ¢ = v s s o s s 2 0 68 2 0 0 s s 0 47
Wheels, Front & Rear + « s+ s e oo 43






CASE 220,222,224 AND 444 COMPACT TRACTORS 8

AIR CLEANER

REF, PART NO. DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSEMBLY *"°**"**"******sreeeonormorer> 1
2 129- 409 NUT-ngNC1/4”'""""""""" ......... « 1
3 KO 275341 GASKET -airhorn *°***°*°**°" R R R R NS |
4 NSS COVER- air cleaner (Order KOA235100) - =-c*c v 1
5 A 70090 ELEMENT- air cleaner *********++ereertavccrnancans 1
6 NSS BASE - air cleaner (Order KOA235100) ===~ * srecesssscee ]
7 177- 94 SCREW - fillister head 10-32 x 5/16" === =-"-" seeccereee. 3
8 195- 512 WASHER - plain 3/16” © s ¢ 4 ¢ o0 ecocesecsssacensesesecs e 3
9 KO 237421 PRE-CLEANER - (optional) ==+ sseccecosccssns sesersne 1

EXHAUST SYSTEM

1 C 19053 MUFFLER - exhaust R N A A A s s s s s s s essssvensess ]
2 c 19213 PIPE - engine exhaust *=-***<***- s ss s e sesscseseses |
3 113__ 207 BOLT - 3/8" X1"hex NCe*coecsere eN\S) e o o e e oo s ® ecceoe 1
4 195- 525 WASHER-3/8"p1ain et e s s s e e g DR A R A N I I IR A 1
5 192- 21 LOCKWASHER—3/8" DR NER ................. 1
6 129- 103 NUT 3/8" hex, NC =2+ @ .................. 1
7  111- 256 BOLT - 5/16"x11/4"ro R 1
8 c 19449 CLAMP - muffler .....‘%Q. ..... sssssssssenases 1
9 192- 20 LOCKWASHER5/16"" T eerres e ceeseesees 1
10 129~ 102 NUT-5/16"NChex (dz. L I I I ) s e e ]

Printed in U.S.A, December 1974






CASE 220,222,224 AND 444 COMPACT TRACTORS 7

220 AND 222 CRANKCASE BREATHER

REF. PART NO, DESCRIPTION REQ'D
1 25- 104 NUT'—1/4"NCheX"""""""" ........... ceecee]
2 92- 4 LOCKWASHER_1/4" ..... s e e s s e s s s e es v see s e s .1
3 KO 275220 STUD -valve COVEr s e e e s e cecccsscsscscsssocss tesessssse]
4 KO 275143 COVER = vAlve * ++ccoocecescceacesacsonseaccacnssns 1
5 KO 231032 SEAL -Dbreather « ccc e s cceecccecccacccncscccscscccscoscses 1
6 KO 235048 GASKET_breatherp]_ate AR seeeee]
7 KO 235118 FILTER -breather +* +* e ¢ s s 02 c s s v 00 rs 00 esccssecsccsscse 1
8 KO 235117 BAFFLE -breather e e s s e e e s e o cscsosesscsccscscscccscos I |
9 KO 235047 REED -breather s ess e s s e s 0 s 0000008000 seeesesssences]
10 KO 235631 PLATE - breather - +«ccecseo- ceeseanenstaencesacenns 1
11 KO 275144 GASKET -~ valve COVEr * e s es e e s s oo s ccescoscsescce e e ]

14
15

1%
18
19
20

22
23
24
25

26
27
28
29

220 CAMSHAFT AND VALVES

KO 235826 VALVE - exhaust «eoesecencn oo oc(tNGeVese

KO 235008 VALVE - intake e+ ccscvooeoe A S 1
KO 230170 INSERT - exhaust valve seat - » @1
KO 235007-S GUIDE - valve @ et cereeveed
KO 235011 SEAT - valve spring - - - e e s/ e e s e 0 s e e e s s e o0 2
KO 235010 SPRING-valve-------XX-Q“““”“- ..... cseese?
KO 230011 RETAINER-valveSprm@ e eeeteserase e aeeieas 2
C 24884 KIT - valve retainer (inclu alves) s = s e csces e 2
KOD 235327 LIFTER ASSEMBL D)} ¢ c s s e s s e s s s s e smancessce e .« 2
NSS SCREW - tappe justing « « s« o« s s s s s e s e s ss st s e nen 1
NSS e

C 25043

KO 275066

KO 275067

KO 235053

KO 4708901

KO 230265

@2 CAMSHAFT AND VALVES

KO 2 VAIVE - exhaust = s+ ¢ s eos 20 s e s e s s a e s aecn R 1
KO VALVE - intake e ss e s s st eseceescsscsscsascsccsssscsns 1
KO 70 INSERT - exhaust valve seat « =« » ¢ s s 00 eee tsscssccen ceeel
KO 235007'SGUIDE-V3.1V6 ------ “ e e 2 a2 20000288000 s e e sacr 2
KO 235011 SEAT - valve SPring =ecccrecccccccrccttcscsccancsnns 2
KO 235010 SPRING -valve s s e e e co oo secscsosnssecscsose cececes s s
KO 230011 RETAINER-valvespring----------.---------........2
C 24884  KIT - valve retainer (includes both valves) » e ¢ e e e e e s e e e vccecne.n. 2
KOD235327 IIFTER ASSEMBLY * » s s e c e e cccescccnscssssecscsssccsas 2
NSS SCREW - tappet adjusting « s s« s s o s oo “ s e e e s e s as s e 1
NSS IIFTER -~ valve ® ** e+ c s e cecceccecaccocncscssscsccsascacs 1
C 25043 CAMSHAFT ASSEMBLY * ¢+ csestsssscseasnscssscs esees]
KO 275066 SPACER - camshaft, ,005" <+ ccecceee. ssesecsesses [JAR
KO 275067 SPACER - camshaft, .010" =+ cccecccrccsccccccece UAR
KO 235053 PIN -camshaft e+ e+ e ceecescsceses s e e st s s as s .1
Vv 34346 SPRING - a_ctuating 2 s s 00 s s 008 s 00 0. R 1
KO 230265 INSERT -intakevalveseat ¢« ccocceeeeececesccncennsocnsss 1

Printed in U,S.A. June 1980



G O

dd

0
6



CASE 220,222,224 AND 444 COMPACT TRACTORS

9
224 AND 444 CRANKCASE BREATHER
REF, PART NO, DESCRIPTION REQ'D
1 25~ 104 NUT - 1/4" NChex «cceovecss teeasesssssasasssssses ]
2 92~ 4 LOCKWASHER = 1/4' ¢ ¢ o s e oo eeeccoceccancenoscscccns 1i
3 KO 275220 STUD -valve COVEr * ++ s e s s s o sensssosssoscassssssenses ]
4 KO 275143 COVER -valve * e+ e s e seeensccscnsccnssossnscscasccss 1
5 KO 231032 SEAL -Dbreatherr ¢ s e s e e e e s ccocrcsscccssscscscscsssosse 1
6 KO 235048 GASKET - breather plates s e s e eseecrececaacacacn I |
7 KO 235118 FILTER -breather e+ s +s cseesecseeeess e |
8 KO 23511% BAFFILE =breather ¢« ¢ c e e ¢ o e e eecocecsocscscssscsccesese 1
9 KO 235047 REED -~ breather « s eseecesoocesescasas S |
10 KO 235631 PLATE -breather s c e« e s e v s soeeeea e e s e erecsssses 1
11 KO 275144 GASKET - Vvalve COVEL « ¢+ ¢ s ¢ s 6 o s e o aoocconsccscnasas 1
224 AND 444 CAMSHAFT AND VALVES

14 KO 237672 VALVE - exhaust = = =+ » oo o0 00 ow - EEEEEEEEEEES e 1
15 KO 235582 VALVE = intak@ s e+ s s s e o s s 0 s » N s eesctscceacescnn 1
16 KO 230170 INSERT - exhaust valve seat + « » ~- 1
17 KO 235007_8 GUIDE = valve = *»**» 2000 e e -@ --------------- ees 2
18 KO 235011 SEAT - valve spring « - - - e NP/ e cr et ancannaena 2
19 KO 235168 SPRING - valve ¢+ s s s \\Q...z
20 KO 230020 ROTATOR - valve (Furni pairsonly) se e eecccnenes 2
21 C 24884  KIT - valve retainer (inclu alves) e v s e s s e 2
22 KOD235327 LIFTER ASSEMBLY (%9 ¢ ¢ e c e s s cececcsasscssssacscse 2
23 NSS SCREW - tappetadjusting e« e+ v ovecovncecsnes A |
24 NSS LIFTER _, ' .............................. 1
25 ¢ 25043 CAMSHAFT ASB Y (Includes actuating spring) « « s s s s« ees 1
26 V34346 O ce e enneeeen 1
27 KO 275066 o 005" + e eeanaaae e UAR
27 KO 275067 N R ceteasesaeans UAR
28 KO 235053 PINscamshaft »oreecceosneos e anens e 1
29 KO 230265 INSERT)-Vintake valve SEat «« e ceeoeonsonssoacncenss 1

Printed in U,S.A. , June 1980



10




CASE 220,222,224 AND 444 COMPACT TRACTORS 11

220 CRANKSHAFT.PISTON — CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1  NsS PISTON AND ROD ASSEMBLY (Std. size)® "+ * " ==--==-=-"~ 1
2 KO 235287 RING SET - piston (For oversize, see item 16) ** """ """ " 1
3 NSS ING - tOp COmMPreSsSion « -~ «ceocesoee- ceoseas s
4 NSS RING 2nd compression (Includes expander) e s -+ se-0- 1
5 NSS RING - 0il (Includes exXpander) « «e o eosecocosscces 1
6 KOA 235611 PISTON ASSEMBLY (For oversize, see item 15) e e e coeeee 1
7 KO 235004 RETAINER - piston pin « ¢« ersrrerraneenes 2
8 KO 235572 PIN - piStOn e e s c e s s e e s cvssceccecconces sessss 1
9 NSS PISTON ¢ e o 00 v s e ceseesearsarennes ceeene 1
10 KOA235139 CONNECTING ROD ASSEMBLY (For undersize,

seeitem 18) e s e e e e et aceacacnans cescsssseeas 1
11 KO 235003 WASHER - special s s s e s s s oscsssssennsses seses 2
12 92- 6 JOCKWASHER ¢ ¢ s s s s sessessnsscannsncsnecs ee 2
13 KO 236611 SCREW - cap, connecting rod s+« «es ... sescaasee 2
14 NSS ROD - connecting « « e« - e s e s s s s s nanssrescece erses 1
15 KOA235569 PISTON ASSEMBLY - 010" Ooversizees s s s s s e s ccecececnses 1
15 KOA235571 PISTON ASSEMBLY - ,020" oversizg~ue e+« setcensaaas 1
15 KOA235616 PISTON ASSEMBLY - .030" oversi R R I I R L |
16 KO 235288 RING SET - piston .010" oversi A R I 1
16 KO 235289 RING SET - piston .020" ove Cecesssecccns sssenee 1
16 KO 235290 RING SET - piston .030' ovetisi R R N 1
17 KO 235573 PIN - piston, ,005" oversize i s s e v e e v et cncncn sesases 1
18 C 18101 'CONNECTING ROD AS LY - .010" undersize « « = =« « seese 1
19 R 16287 OIL SEAL - cranksh e rerretresanecassccnncosne 1
20 40035 BEARING - crank l] e ccecececsccanacccssanans e 2
21 W  5063-S KEY - 1/4" Sq. Pump Coupling) » - e s s esesessasones 1
22  KOB 236364 CRANKSHAF A Ceereeneeeeeenaaa 1
23 A 27001 KEY - flat /16" x 1-3/8" (Flywheel) « « « « « = « cereen 1
24 C 18097 OIL SEA shaft front « -+« ... N I I |
25 195- 541 w s ss et s esessans s tes e s e e sancces 1
26 131- 301 N @ arsden 5/8" NF . o v vveeeeonenoancas R |

Printed in U,S.A, June 1980






CASE 220,222,224 AND 444 COMPACT TRACTORS 13

222 CRANKSHAFT.PISTON — CONNECTING ROD

REF, PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std, SiZe) » » e s e e v e esececes 1
2 KO 235889 RING SET - piston (For oversize, see item 16) « .+« ... N |
3 NSS RING - top cOmpression -+« seceeeccceccsaseaaa 1
4 NSS RING - 2nd compression (Includes expander) « s+ +ssoe. 1
5 NSS RING - 0il (Includes expander)  « c e s e s e s e e o oo cesas 1
6 KOA 235827 PISTON ASSEMBLY (For oversize, see item 15) ¢« e e e s o= -« 1
7 KO 235004 RETAINER - piston pin e« v s ve ettt sceesas 2
8 KOA 235827 PIN-piston ¢ e e e e c e s e cevann ce et escs s csneese 1
9 NSS PISTON +vsesososssesesscassssssasssssscss 1
10 KOA237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18)... 1
11 KO 235003 WASHER - special « « » e e e e e aeeen.. ccecesesennane 2
12 92- 6 LOCKWASHER s v s ecosstecssnssssccsscsncnencens 2
13 KO 236611 SCREW - cap, connecting rod-« -« «cccsececene EEREE . 2
14 NSS ROD - connecting e+ ssecece-e c e e e sttt e seenencnnse 1
15 KOA235865 PISTON ASSEMBLY - .010" oversize s s v e s e e v veneeecsees 1
15 KOA235866 PISTON ASSEMBLY - .020" oversize - «e«-««ac.. sesesees 1
15 KOA235867 PISTON ASSEMBLY - .030" oversize- - seesscccececene 1
16 KO 235890 RING SET - piston .010'" oversize « « » ssssencasases 1
16 KO 235891 RING SET - piston .020" oversize - N eerssscereanes ]
16 KO 235892 RING SET - piston .030" oversize - I I I 1
17 KO 235868 PIN - piston .005'" oversize « « «((+ tessacsssssessass 1
18 KOA237344 'CONNECTING ROD ASSE Y - "Undersize o e o 00 e 1
19 R 16287 OIL SEAL - crankshaft rea Kypresesesncnsccsanceses 1
20 40035 BEARING - crankshaft b D c s enn e 2
21 W 5063-S KEY - 1/4" Sq. x 3/4" oupling) « e evveccccccccn. 1
22 KOB 235949 CRANKSHAFT + o« T S 1
23 A 27001 KEY - flat 3/16" 1-3/8" (Flywheel) + ¢ ¢+ s e ceeesess 1
24 C 18097 OIL SEAL - cr TONt « ¢ cccceeccaccecccancccen 1
25  195- 541 WASHER - 5/ B T P A |

en5/8 " NF-e¢seerceaacen e s eescsas 1

26 131- 301 NUT - Sge
N

Printed in U.S.A. June 1980



14

s

\7
00
9101y

%




CASE 220,222,224 AND 444 COMPACT TRACTORS

15

224 AND 444 CRANKSHAFT,PISTON — CONNECTING ROD

REF. PART NO,

DESCRIPTION ' REQ'D

1 NsS PISTON AND ROD ASSEMBLY (Std. size) *+ e cscecosoocccs
2 KO 236763 RING SET - piston (For oversize, see item 16) = e e e e ee oo ..
3 NSS RING - tOp COMpPresSsSion « « e e s s s v eececscscsacasssns
4 NSs RING - 2nd compression (Includes expander) s« sese s s
5 NSS RING - 0il (Includes expander) « » + « » cevens ceerenesns
6 KOA 237401 PISTON ASSEMBLY (For oversize, see item 15) e e c e v e ve e
7 KO 235004 . RETAINER ~ piston pin +s s e e ceesesssenene e
8 KOA 235827 PIN - pistOn « e e e e et e cteeeecaocnsonccconansss
9 NSS PISTON ¢ ¢ ccceveves G es st s s s e s s et s s anesees
10 KOA237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18) « + » »
11 KO 235003 WASHER - Special «ccceeececacaceasccnccncens
12 92~ 6 LOCKWASHER - 3/8" ...... s e s s sacenmees csesns
13 KO 236611 SCREW - cap, connecting rod s «esceosssoscscccsss .-
1. NSS ROD - connecting « -« ccceececeescccnsceseasnecss
15 KOA237403 PISTON ASSEMBLY - .010" oversize «««cccess cescenonn
15 KOA237404 PISTON ASSEMBLY - .020" oversize s e+ s s ccceccenccccncs
15 KOA237405 PISTON ASSEMBLY - .030" oversize (mxcccccccoceee se s
16 KO 236764 RING SET - piston ,010" oversize ® R .-
16 KO 236765 RING SET - piston .020'" oversiz I I S A A R
16 KO 236766 RING SET - piston .030'" oversi @ ------- veeas e ces s
17 KO 235868 PIN - piston .005" oversize - @ ----- srererrescscecs
18 KOA237344 CONNECTING ROD ASS /010 undersize « « « o ¢ o o - “eee
19 R 16287 OIL SEAL - crankshaft r
20 40035 BEARING - crankshaft(B
21 W 5063-S KEY - 1/4" Sq. x 3/,
22 C 25054 CRANKSHAFT -
23 A 27001 KEY - flat 3/1
24 C 18097 OIL SEAL - ¢
25 195 541
26 131- 301

*27 C 15060

*28 C 221754

*29 KO 237769

*30 KOA236507

*31 KO 236506

* 32

* These parts not used on 224 engines S/N 9676010 and after.
* These parts not used on 444 engines S/N 9676901 and after,

Printed in U,S.A.

June 1980



16




CASE 220,222,224 AND 444 COMPACT TRACTORS 17
220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 C 21814 SPACER - cylinder head --------------- DR R A A A A 6
2 KO 270158 BOLT - cyli.nder head e s o 00 008000 LR R IR R LI 3
3 KO 270889 WASHER. - cylinder head " **"*°c*ccreseccccccccccccnes 9
4 KO 236675 HEAD - cylmderc LR A A L N L R T ) s 8 s 8 s 1
5 KO 237658 GASKET_head DR R A R I I I N RS P R R A A N IR 1
7 KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate)* **---* 1
8 c 24138 BLOCK ASSEMBLY - cylinder, standard bore *****c*s s~ 1
9 KO 230170 INSERT ~ exhaust valve* s« -*s*cscsrerercccvccccscn 1
9A KO 230265 INSERT - intake valve seat « =<~ ~*~ secerecscenes + 1
10 KO 235007-8 GUIDE - valve *c*csssssoesnans secersanneane v 9
11 KO 235125-S SHAFT - Stub gOVernor * * * ** -+ ccstsceecccscccnns 1
12 Vv 34418 BEARING - needle, governor shaft *****s**r=2ssececees ]
13 41- 18 PLUG - expansion *** " ***"=+=> N R |
14  113- 206 BOLT - 3/8" x 1-1/4" NC hex plated 4
15 192- 21 LOCKWASHER - 3/8" plated ****°* " 4
16 KO 235025 GASKET - camshaft cover ** =" °*°"° 1
17 KO 235026 COVER - camshaft gear ****°°*°"" 1
18 192- 19 LOCKWASHER - 1/4" plated ***"***=* 4
19 113- 6 BOLT - 1/4" x1/2" NC plated * " ** 4
20 KO 235353 GASKET -oilpanc-*<°°c*"*°*"-" 1
23 KO 237808 BASE-oilpan®**"***"* RPN 1
24 192- 21 LOCKWASHER - 3/8" plated NG 2 4
25 61- 616 BOLT - 3/8” X 1" NC sockéthead» s c*cc*ccses e « o s 4
26 C 14399 PLUG -0ildrain **** 22\ )P sseesssccscscsassa LECRCIY 1
27 R 16287 OIL SEAL - crankshaftfesny © -+ s oo eeeecceececaaanns 1
28 40035 BEARING ~ crankshad Q> e s s e e s e e 2
29 KO 235757 SASKET -~ shirn, & plate 010" *** -+ s e s e s s s s s 1
29 KO 235070 GASKET - shim 01—+ 2 ccesececrccccccscnseccrnas UAR
30 205~ 279 PLUG - butt hole **"""* *ccceocenncccons .o 1
31 C 22034 PLATE = Defkith\sce/y ¢ e e e s 000 e s s s s s e s s e st 1
32 192- 21 LOC R 3/8” plated s e e "% e e 8 00 cns 00 s ecn 4
33 113- 207 BOLT 1" NC pla.ted ....................... . 4
34 C 18097  OIL SEAT) > crankshaft front =< *****"°° srseeer 1
35 KO 235818 @ ..... L I I I I s eececsence 1
36 195- 541 Al 55.’9 - special, plated .......................... 1
37 131- 301 \ N - special, Marsden *°**°*°**°"c*cscccceccn R 1
38 C  14953C RIPSTICK ASSEMBLY -+« - - et ieeei e 1
39 A ‘f:‘; "O" RING - dipstick « e =« ccsrecccceccccecnncceans 1
42 KO @ STRAP - lifting « «« «« ceecceasecnvnenn ceesess s eee 1
43 C 7@% NIPPLE - 0il drain extension e+ e e e s oo oo I 1
44 C 1 6 GASKET - plug, oildrain =« «cccccceceecececccacecnn . 1
45 221~ 1412 EIBOW =street ¢ ¢ e s s s 0 00 s ot o assosae0essee s e e s 0w 1
46 129~ 143 NUT - 3/8" NC hex, jam s+ e oo s e s s s as e s s s eeeseenn 8
47 129~ 103 NUT - 3/8" NChex ecscesceccccsccssocsccces e b e b e 6
48  192- 21 LOCKWASHER - 3/8" ¢ cssesssasasasansnas ceeiasess g
49 KO 237277 STUD - cylinder head .« .ai v anvanan T

Printed in U.S.A.

June 1980



i8

600 § o

dbbes

=Xl
-
o,

4

%




CASE 220,222,224 AND 444 COMPACT TRACTORS

222 ENGINE BLOCK AND ATTACHING PARTS

REF, é—’ART NO.

1 21814
2 KO 270158
3 KO 270889
4 KO 237670
5 KO 237658
7 C 24141
8 NSS

9 KO 230170
9A KO 230265
10 KO 235007-8
11 KO 235125-8
12 v 34418
13 41- 18
14 113- 206
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
23 KO 237808
24 192- 21
25 61- 616
26 C 14399
27 R 16287
28 40035
29 KO 235757
29 KO 235070
30 205- 27
31 cC 22034
32 192- 21
33 1i3- 207
34 C 18097
35 KO 235818

36 195 541
37 131-

38 C

39 A

42 KO

43 C

4 C

45 221- 1412
46 129~ 143
47  129- 103
48 192- 21
49 KO 237277

Printed in U.S.A,

DESCRIPTION REQ'D
SPACER - cylmder head ® ®o ® 6 & » 0 00 a2 s 02000008 ® o e s s 00 6
BOLT - cylinder head 3/8" x 1-1/2" NC hex csseccooeccccss 3
WASHER - cylinder head e+sscccressacccses crececvesnses §
HEAD - cylinder s« - ccrseeesecescecccccececccnnccns 1
GASKET - head ® s 8 88 s s 4 & 5 568 80 08 s # & a8 68888 0000800 1

BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) = « = « « » «
BLOCK ASSEMBLY - cylinder, standard bore (use C24141) « «« -«
INSERT - exhaust valve s s s ecsccecccscassccscsescs ¢ e
INSERT - intake valve seat =« s+« « s s 8 s s a0 sns R
GUIDE - valve = » ¢ ¢ « o « e s o e aa ¢ o s cos0ss s cessoeeosa
SHAFT - stub GOVErNOr ****>cvcecseccccccceccscece .o
BEARING - needle, governor shaft « « « <+ AR RN RS AR
PLUG_expansion ------------------ e s e s e s e s e e acn
BOLT - 3/8" x1-1/4" NC hex plated =+ c-cccecccecccccsn

LOCKWASHER - 3/8"plated = » =+ scccseaccassecacnnnss
GASKET - camshaft cover ==+« - . .
COVER - camshaft gear o«
LOCKWASHER - 1/4" plated + ++ «
BOLT - 1/4" x1/2" NC plated - -

GASKET -oilpan = e e v 0

BASE_Oilpan ....... R NEENY

LOCKWASHER - 3/8'" plat o

BOLT - 3/8" x1" NC socgiiethead ¢« s oo eescacancannnans .
PLUG - 0il drain e+« - @toooc-no-uco.c-‘. oooooo .
OIL SEAL - cranks c s s e s e st e s s e e e s s e s acsn
BEARING - crankshaft ¥al]l s e s e c e e v e c e e cecccceccocssssn

GASKET-sh]_m’ gplate.()lO" s se s e ssesssssese
GASKET - shim A UAR
PLUG -~ bu ng holes s+ e ccsocecececocccacnscccss 1
-3/8"plated s s s s 0 v v ciseesas cesseenes 4
X1"NCoplated e e c e e e e eeceneccccccccssss 4

b - crankshaft front « . e e vedececssocnnns S |

EL ........ t e e r et e s e s s e e s e s e s seanesase 1
ER-special’plated ....... TR eeeveecssanns ]
- special, Marsdens « « « s s s s st ot sa st onon s N |
PSTICK ASSEMBLY ¢ ¢ oo s v svennsassnssenrncccscscss 1
"O" RING - dipstick « ¢ ¢ ceeeerencacccecascsacssas 1
STRAP - lifting « c s o ceeseeseraceacacocacnceansnnss 1
NIPPLE - oil drain eXtension » e« s s s o s oo o0 s s e aacccecs 1
GASKET-p]_ug,oildrain ........ s s saessssssssssssess 1
EILBOW - sStreet ****"-*"*"ssessacarcsrsssrsncccece 1
NUT-3/8” NC hex, jam ............................ 6
NUT_3/8HNChexo.-...a.-.....o..---.---------. 6
LOCKWASHER-3/8” ............ D A A ) e e 00 a0 9
STUD_cylinderhead....-o-o-...-. ........... s g

June 1980

19



20




CASE 220,222,224 AND 444 COMPACT TRACTORS
224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
REF, PART NO. DESCRIPTION REQ'D
1 KO 236886 FILLERT'UBE @ & & & 4 6 8 4 B 88 S B B 8 e s s 8 80 0000w 1
2 KO 270158 BOLT - cylinder head special 3/8" x1-1/2" NC hex ***** ++- 9
3 KO 270889 WASHER - cylinder head bolt* = ccr e s e cccrccrscccccs 10
4 KO 237670 HEAD - cylinder ....................... o s s s 0 s e 0 1
5 KO 237658 GASKET - head ................ 8 0 8 00 20 e ¢« s o o0 1
6 KO 237064 GASKET - filler tube = c**cscsscscecccccacrccccacns 1
7 KOC 237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

piston, rod assembly, camshaft, valves, bearings and plate) + 1
8 NSS BLOCK ASSEMBLY - cylinder, standard bore (use KOC237182)' - 1
9 KO 230170 INSERT - exhaust valve == - R R sesases ]
10 KO 235007_5 GU’IDE - Valve .......... ® 2 ¢ 2 2 .08 9 0 00 00ses0ee0 e 2
11 KO 230265 msERT - intake Valve .............. ® o & & & & - e s 8 = 1
12 C 21814 SPACER - cylinder head 4 & & 8% & & ¥ 5 & 8O "B S e+ e & & & &« & s 5 & 1
13 41- 18 PLUG - expansion "* "' "t "t reretcesescecsececen 1
14 113- 206 BOLT - 3/8" x1-1/4" NC hex plated * "~ ""*°****°*°"* trrtt 4
15 192_ 21 IIOCKWASHER - 3/8” plated " 2 8 8 & 8 a ® ® 2 8 2 » & & 2 8 e s s 8 0 s o 4
16 KO 235025 GASKET - camshaft cover= " """ "*°* """ 1
17 KO 235026 COVER - camshaftgear * " """ """ 1
18 192- 19 LOCKWASHER - 1/4" plated *** " " 4
19 113- 6 BOLT - 1/4" x1/2" NC plated " =~ ° 4
20 KO 235353 GASKET ~oilpan " ° """ " " tect 1
21 173- 221 SCREW - #10 x 7/16" round m 3
22 193- 26 LOCKWASHER - #10 internal 7
23 KO 237808 BASE -oilpan === Ve 1
24 192- 21 LOCKWASHER - 3/8" plated s s . 4
25 61- 616 BOLT - 3/8" x 1" NC %‘nead 4
26 C 14399 PLUG - 011 drain - e % ................. e e e b 0 e 1
27 R 16287 OIL SEAL - ¢ra I s e s se 000 R . s 8 1
28 40035 BEAR]:NG - Cra all ® 2 2 8 2 0 09 a8 e 8 0 ee e e 2
29 KO 235757 GASKET - shi ing plate 312" = = 1
29 KO 235070 (}‘ASI(E'T0 s B e 2 e b 4 6 4 = b b B B ST S E L LR ..-UAR
31 C 24290 PLAT ....... ® 2 2 2 ¢ 5 0 08 a0 e 0800 s0 e 1
32 192~ 21 LOCKWV R - 3/8" plated .............. L R ) e« 4
33 113- 2017 BO B x 1" NC plated R IR BN S ] e s s s e seecees 4
34 C 18097 [ - crankshaft front @ e e ® s 00 8 0 s 8 60 ecse0c0e e e e 1
35 KO 235818 PIVIWIHREF], ®» **** *° e 0600 a2ceeeseecacceososseose . ® - e 1
36 195- 541 {ASHER - special, plated 21/32" ID x 1-3/8" OD x1/4" ===+ 1
37 131- 30 G» - special Marsden 5/8" s e s cccsarssrsracccc e 1
38 C 14954 COIPSTICK ASSEMBLY *ccctcsecsccccccccccaces s e 1
39 A 2 HOH RING — dipstick ---------- ® % & % & 8 8 8 5 " S e LI 1
42 KO 23 STRAP - lifting ................. [ T 1
43 C 188 NIPPLE - oil drain extension = =<=--*°*="ccccccc--~ e 1
44 C 14906 GASKET- plug, oildrain *****sesee e s s e s e e s e s ess e 1
45 2921 - 1412 ELBOW - street "*****scsreccccccccecccacccscsne . 1
46 129~ 143 NUT - 3/8” NC hex, jam ............... “ =8 s LR S ) 6
47 129- 103 NUT-3/8"NChex"°‘° .......... R A A IR NI S B 6
48 192~ 21 LOCKWASHER - 3/8" ......... o e 8800 e 8 escecssansee 9
49 KO 237277 STUD - cylinder head ® % ¢ e 60 8 8 08 8000800600 ¢ s a0 s 6

Printed in U.S.A,

June 1980

21



22




CASE 220,222,224 AND 444 COMPACT TRACTORS 23
ENGINE GASKET AND SEAL KIT

EF. PART NO. DESCRIPTION REQ'D

R

1 C 23858 KIT - engine gasket (does not include bearing seals) « « v v e e v cvau v g
3 KO 235025 GASKET - camshaft cover «+ s ¢ oo s v R I |
4 KO 235353 GASKET - o0il PAN ¢+ + e e e sttt ettt o s s s ananaoe 1
5 KO 235757 GASKET - shim, bearing plate (,O10") + + s e e e v v e e 6
5 KO 235070 GASKET =~ shim (L010")+ ¢ e e e e eeaannn sre s e e s e UAR
7 KO 220174 GASKET ~ breaker COVEI « o « e oo oo v ecoeooocccsscsss 1
8 C 23860 GASKET - carburetor flange « « s« s e s e s e s et v s nacann 1
9 C 22738 GASKET - fuel pump flange « s » s s s s s s s s s esssens oo 1
10 KO 275341 GASKET - carburetor air horn «««-ccceeo st icecacens 1
11 KO 235048 GASKET - breather plate « « .+ R R R R IR I |
12 KO 275144 GASKET -valve COVEr »=c-s s v ersrsecrtnscccasns e 1
13 B 53393 GASKET - fuel strainer bowl (not used) = c+ssceceeooces 1
14 KO 235057 GASKET - pan (notused) ec+ccscesctenccencascenss 1
15 KO 237658 GASKET - cylinder head (10, 12 & 14 hp engines)s s+ ¢ s v 0 s = s 1
16 KO 231032 SEAL - breather (14 hp engine) « «ccceocececcccncccnn 1

Printed in U.S.A, June 1980



24




REF, PART NO, DESCRIPTION REQ'D
1 C 18989 DEFLECTOR - engj_ne Qir s s o s v e e e oo P R ST Y 1
2 192- 19 LOCKWASHER - 1/4" zinc plated « = ==« cccesecmcnee sees D
3 113- 6 BOLT - 1/4" x 1/2" NC hex, zinc plateds » « =+ =« seseseee 3
4 KO 237520 BAFFLE - cylinder head (10 hp engine) ¢ =« »»»++ R 1
5 KO 237677 BAFFLE - cylinder head (12 - 14 hp enging) =« =+« R |
6 KO 235207 PULLEY - starter « ««s o e sses ce s s s s essenenacece s 1
7 C 23902 BELT - drive, starter -generator = = »c-cccceccecceccecccen. 1
8 195- 515 WASHER-—1/4"zincplated ...... s s s s s s s s 4
9  192- 19 LOCKWASHER - 1/4'" zinc plated « » « « « « A e 4
10 175- 436 SCREW - 1/4" x 5/8'" NC truss head Phillips, zinc plated = * -+ * 4
11 KO 235901 HOUSING - blower =« ===« Cecesssenasannssesasssans |
12 113- 2 BOLT - 1/4" x 3/4" NC hex, zinc plated * =+ e - 4
13 192- 19 LOCKWASHER - 1/4" zinc plated » =+ =+ =<+ > seesreses 4
14 KO 235054 BAFFLE - cylinder ............... O I |
15 C 19021 ‘'SUPPORT - engine air deflector * ==+ * R 1
16 113- 118 BOLT - 5/16" x5/8" NC hex ++* cccccrerecacccocccs -1
17 192- 20 LOCKWASHER - 5/16" .................. s e s s e s
18 195- 521 WASHER - 5/16" plain ........ v s v e AN R 1
19 129- 102 NUT - 5/16” NChex c°°°ccccecccce B R ) LI |
20 KO 235652 BAFFLE - carburetor side air » -« - - - ------------- 1
FUEL SYST%EJ
1 C 24408 CARBURETOR ASSEMBLY & 224 ERepalrs page 2T)**** " 1
1 A 72073 CARBURETOR ASSEMBLY «-220 & 222 (Repairs page 27)» -« -+ 1
2 C 23860 GASKET - carbureto \ ........................ 1
3 C 10678 ELBOW - fuel pupp\a arburetor ------------ ) 3
4 214- 251 CLAMP - hose chees e chsesrecaens 4
5 C 15007 HOSE - carb JA" e e e e e s e e s e s acnenne s 1
6 192- 20 LOCKWASHER D16 = ¢ ccceveceonsascocess cesesese 2
7 113- 103  BOLT - 518400 NC hex - oo - - - e 2
8 NSS PUMP A Tu \ 0 h.p. models (Repairs page 27)(order C24851) ++ « 1
9 71- 410 W 4" x 5/8" NC fillister head « .. - - cesssssennee 2
10 193- 60 ASHER = 1/4" ¢ e e v e v v eeeenn et s e ceeeen 2
11 KO 275341 ~AiP NOTN s s s s s s s s s vosvscceasescsccncans 1
12 NSS - fuel, 12 and 14 h.p. models (Repa1rs page 2T)(use C24851) 1
13 C 22738 GASKET - fuel pump mounting, all models « « « o s s e s s s eeee 1
14 C 1065 LBOW ASSEMBLY -fuelfank « «cs e o v e ceosvcaccsess . 1
15 A 624 CIIP-fuelline + + s e cecceceacecacnncncncosasns cees 2
16 C 175'H HOSE - fuel line 43" e e e e e e ceveetasasssoscsscnssense 1
17 C 16363 TANK -~ fuel s s s e s o v s eonasnsss c s esscecesccesce e 1
18 C 11529 CAP - fuel tank (Includes ingsert) ccccecceaecen N I |
19 C 11545 INSERT -fuel cap e« « e+ s s o « » - ce st s sess e seeees e 1
20 C 16796 STRAP - fuel tank mounting «eceessenrecccccccecac-e 2
21 173- 215 SCREW - 1/4 x 1/2" NC round head, machlne, zinc plated « -+« 2
22 129- 504 NUT -square 1/4" NC « e esencecsoasasses creasnses 2
23 C 14690 CUSHION = fuel tank s « e s e oo v o s« s e e s e r e ceacen s . 92

CASE 220,222,224 AND 444 COMPACT TRACTORS 285

BAFFLES AND SHROUDS

Printed in U,S,A. June 1980



26

3




CASE 220,222,224 AND 444 COMPACT TRACTORS 27

CARBURETOR

REF. PART NO. DESCRIPTION REQ'D

A 72073 CARBURETOR ASSEMBLY - 220, 222 s+ cccscrsecscccns. 1

C 24408 CARBURETOR ASSEMBLY -~ 224 & 444 ==+ cccocccccccnsn 1
1 KO 200380 SPRING - tension, idle adjust ***cc*cecseeecnan A |
2 A 72092 SCREW - idle adjust ***c**ccecesccnon. ces s e s oen 1
3 A 72077 NEEDLE - main fuel adjust, 220, 222 =« >+ c¢ e e ccveen 1
3 KO 237489 NEEDLE - main fuel adjust, 224 & 444 *++ s+ s cecc e |
4 KO 200383 SPRING - main fuel adjust <=« R N 1
5 A 72099 NEEDLE - idle adjust (220, 222) « « s ¢ ¢« s o . O
5 KO 275231 NEEDLE - idle adjust (224 & 444) s+scccrcevcsvcccas |
6 KO 200380 SPRING - idle fuel adjust * =+ ==c*sccrcececreccs. e 1
7 A 72079 PIN - float *******ssreeorsans R R |
8 A 72078 FLOAT - carburetor * = -=c*=ccssooocss R I |
9 A 72080 BOWL -carburetor *******sccececoceccccccacsocse 1
10 A 72084 SCREW AND GASKET ASSEMBLY - carburetor bowle*+*+-+ 1
11 A 72103 KIT - carburetor repair *=**=<*csccccee D e 1
12 NsS . INLET NEEDLE AND SEAT ASSEMBLY *=*cccccccccee 1
13 NSS GASKET - bowl ring **=****** essssssasenense 1
14 NSS GASKET - bowl baffle = *** - NI I I |
15 1

A 72083 GASKET - bowl screw = * * = * @ .................

1 NSS 1
NSS 9
NSS 2
NSS 1
NSS 1
NSS 1
2 C 22738 1
3 NSS K fuel pump for KOA236205 pump (use 024851) """" 1
NSS E ASSEMBLY ** ¢+t svssseea ceeeeons cesee 9
NSS KET -valve **cc*svecsenesoscsoscssonnan ces 2
NSS IAPHRAGM ASSEMBLY **cc=*cccasseasasa creseee 1
NSS SPRING - diaphragm **cc***ccccssccecscccccsscs 1
NSS GASKET ~valve =+ *sseesesen e e rs s s ncenae R |
2 C GASKET - fuel pump mounting «scccecceececcasacaene « 1

Printed in U,S.A. , June 1980



28

)




CASE 220,222,224 AND 444 COMPACT TRACTORS 29

CHOKE.THROTTLE AND GOVERNOR

REF, PART NO. DESCRIPTION REQ'D
1 C 16449 CONTROL - throttle - » « s s s s s s s « eseessenas B |
2 C 12224 HANDLE - throttle control, black « » «+ - ... N 1
3 C 16448 CONTROL = ChOKE « ¢ e ¢ e e o s s osaoescsssoscsossa eeassss 1
4 C 14506 HANDLE - choke control, white s sscccreecceeasesnn see 1
5 111- 1 BOLT - 10-24 x 1/2" round head, square necks s = e s s c s s o0 s s 2
6 192- 18 LOCKWASHER - #10Std, plated « e e e s e e s e st e nnenacanan 2
7 129- 17 NUT - #1024 plated s s » ¢ s e s s s o t 4 et s abtecencenasnons 2
8 KOA 237653 LEVER - GOVEINOr « = » » = s = = =+ « ceesaeresrsa R |
9 15- 420 BOLT - 1/4" X 1-1/4" NCREX =+ seeeosencscncnsnncas 2
10 195- 515 WASHER - 1/4" plated « s+ cssssoss00s0a0s tee et eeans 2
11 25— 104 NUT =1/4"hex e cececcoccceccannan s e e e v eoe 1
12 KO 235496 SPRING - ZOVEITIOT + 4 » % » s oo eooececacsscescsss e e e 1
13 192- 19 LOCKWASHER - 1/4" plated «+ -« st s esaesenas P |
14 C 18098 WASHER - thruSt « o = e s e s o s 0 s e see e v s e ceesecees 1
15 KO 275690 WASHER - WAVY *ccesveecesaccsscaccsocncnnsscscscss 1
16 H 43034 CLAMP - swivel, wire + = eescececcvecenes 1
17 KO 235086 LEVER - speed control « « ¢ ¢« e v ... e e e e 1
18 KO 235085 SPACER - speed control bracket -« ... 1
19 KO 235084 BRACKET - high speed stop s s« s s 1
20 129- 37 NUT - #10-32 hex eccccscccscses 2
21 192- 18 LOCKWASHER - 3/16" plated - - - s 1
22 A 10326 JOINT = Dall « = v os oo s os slios . 1
23 KO 235277 ROD - throttle s » « =« « s « = « X\o ............. N {
24 49485 RING - retaining, throttle ro A I I I R I I 1
25 KO 2354'6 BUSHING - governor cross-shaffp ¢ e v e v necceeecnns 1
26 KOA235256-S KIT - shaft assembly, g CrOoSS s+ e s s v vovees R |
27V 34418 BEARING - needle go 0 Aft e oo e s s evesanasocaasan 1
28 KOA237031 GEAR ASSEMBLY - OF =+ eseesssvsnsasssssnonse 1
29 KO 235125-S SHAFT - governorafibr/e s e e e s e e v s e vt seeaecannn eesae 1
30 C 18099 WASHER - gov, PPIN e eee it tnncennas 1
31 V34416 Pm—gove.@ ....... et |
32 KOA 237559 BRACK ecable rsecccccccccccciascrenann 1
33 KOA 237559 CLIP = bIOCREEYs o o o e c e e s e o st s s o s aosososcsssococecsas 2
34 KOA 236919 BRAC hoke cable « s oo s 0 s s 0 s 686 s 0 s e sasocesoscsean 1
35 169- 95 SC 0 x 3/8" NC fillister head + « e e s s e s s s v e v v ennn 1

o

@Q@ ENGINE MOUNT PLATES

1 C 17717 PLATE ~enginemount LLH, +---ccccceeeecccecnca.e. 1
2 C 17718 PLATE -enginemount RH, + ¢+t s v e sastonresarsennns 1
3 C 18793 MOUNT - enging =« v eccceeeccceacccenosoncssanson 4
4 D 22988 WASHER - snubbing « « « + « s s et ansbennse s ceseeen eeece 4
5 151~ 538 RIVET - pop 3/16™"« e s e s a0 v v s e s e s e s A [
6 113- 219 BOLT - 3/8"xX2"NChex <+« e e e e e s s st asaeenaase 4
7 192~ 21 LOCKWASHER - 3/8" « o ccsteeccncnnsococansnnnnns 4
8 193- 56 LOCKWASHER - 3/8" countersunk external tooth « «:sesc0oso 4
9 164~ 50 BOLT - flat head hex socket ¢ e ceeeeenecececeseee sees 4

Printed in U.S.A. June 1980



30

o S v

v
14 60 orri

i

©




CASE 220,222,224 AND 444 COMPACT TRACTORS 31

PULLEY CLUTCH & LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 19362 LEVER - ClutCh, « « + o s+ voseossessnasoscnsscesannan 1
2 132_ 46 PIN—cotter1/8"x3/4" ........ R I I T I I 1
3 C 18053 ROD - Clutch, 220 s e e e s e e et et cenaas ses e ]
4 C 18825 RETAINER - clutch rod =+« ++ - tTterere st e 1
5 132~ 48 PIN - cotter 1/8" x 1" ¢+ s oo s I A S AN s et e e 1
6 113- 2047 BOLT - 3/8"x1"NChex csccvscoccccann cerss e 3
7 195- 126 WASHER - spacer (used on models without hydraulic lift) « <+« - 2
8 131- 118 LOCKNUT - 3/8" NC hex *»*+-- ss e e 4 vesacscsennsceen 3
9 195- 104 WASHER =~ 3/8" «erseseaannn e e v seescssssresses 9
10 195~ 525 WASHER - 3/8" ......................... I |
11 49885 CLAMP - choke and throttle cable <+ ++-s-creceeece. e 1

HYDRAULIC RESERV OUNTING
1 C 14240 SUPPORT - reservoir m . "ttesssseccaon seee ]
1 C 14241 SUPPORT -~ reservoi ing LH, *+cccrecececcen cees ]
2 187~ 1251 SCREW - 1/4 x 1-1 lat head Ph1111ps cresstsseceee 4
3 C 14246 BRACKET - heat i tecrrrrecarncncee D
4 C 14690 CUSHION - re " s b e e e s e s em e e s acs s 2
5 113- 118 BOLT-5/16@ s e e s s et st enanancae 4
<

@\s&\@
@@9
@g@

Printed in U.S.A, ‘ December 1974



32

b
!
|
I
I
[
I
I
I
I

J




CASE 220,222,224 AND 444 COMPACT TRACTORS 33

CLUTCH ASSEMBLY (PTO)

REF, PART NO. DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - less screen (use C24774) » s s e v o 1

1 C 15721 SCREEN_graSS--oo-—---oocoo.o...--oo-.-.o-..- 1
2 C 18907 HUB-clutch **"*****ssccsasssecscsccscscscnscccss 1
3 C 15718 PLATE -~clutch =*****co-etsectcccasccccnsccncs |
4 164- 40 BOLT - 5/16" x 3/4'" NC flat head socket ***=*** - s 2
5 193~ 76 LOCKWASHER - 5/ 16" countersunk external tooth® = == ° =« 2
6 C 23740 KIT - disc cee s o s ess e s s ecesssssnoese cees e 1
7 C 15515 WASHER - sprmg ............................. 6
8 C 1555% WASHER - spacer 050" == s ccccecececccoccccancnn 5
9 C 22671 PULLEY AND DISC ASSEMBLY - clutch ¢ ¢ = »®+ seeree 1
10 C 23245 BEARING - cam and pulley = * = ******=srecoecons ses 3
11 C 15556 WASHER - spacer 0l0" seccccces e nanes 1
12 NSS CAM - clutch(service with (2)C23033 cams and (1)C23506 arm) 2
13 C 16786 SPRING -clutch load * *******sssssseserencsnscn 2
14 F 59014 RING - retaining “=***-c*"*cccescmccrcnccccnacns 1
15 C 18908 SPACER -hub *******ssscstvtacasssssnssscsas 1
16 0 2815N WASHER - fan 17/32n s r s e r e e e EEEEEEEEE Y 1
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex L H th --------- 1
18 C 23506 ARM - engaging **- ¢ Nyeesseoesaces 1
19 C 16616 FAN - cooling *** -+ e 1
20 113- 207 BOLT - 3/8” x 1" NC hex ZP - N T I A I A A 4
21 192- 21 LOCKWASHER - 3/8" -« sQ¢ - ¢ B A eo 4

NSS KIT - clutch stub shaft (inclu <\ms 2, 8,11, 14,
15, 16,17, 19 and C21596) % s 1

Printed in U,S.A, June 1980



34




CASE 220,222,224 AND 444 COMPACT TRACTORS 35

HOOD,FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 C 19089 FRAME - main, 220,222 & 224 s csccccoececann veceee ]
1 C 19090 FRAME - main, 444 ++eecoeecoeecroacenccnsennans 1
2 C 16170 TRAY - battery s «csocoescesesccase N |
3 121- 106 SCREW - 5/16" x1/2" whizlock ««-+s-cvcsossseececes + 4
4 C 16364 HOOD AND GRILLE ASSEMBLY ++ - - A R I 1
5 C 15183 SPRING - hood latch = ¢ » s+« R R RS « s e 0. 1
6 C 15184 LATCH_hood ....................... I I I A I 1
7 111- 1 BOLT - #10 x 1/2" NC round head, square neck = =+ s>+« s« <« 2
8 192- 18 LOCKWASHER. - #10 s s+ 0 vsseoas e re ettt ensaas cee 2
9 129_ 17 NUT - #10 NC hex ........................ * s e 00 0 2
10 195- 512 WASHER -~ 7/32" zinc plated *+ ==+ cccsescccccccccenn 2
11 C 18153 CHANNEL - instrument panel liner «« ¢+ s crvesvcococcces ]
12 C 16362 ROD - hood hinge ***-+**cccescceccnne vesnesersss 1
13 132- 46 PIN - cotter 1/8" x 3/4" e+t oces 1
14 C 14500 SPACER - hood *°*****°*"" 1
15 111- 109 BOLT - 1/4" x 1-1/4" NC round head, square neck 1
16  131- 71 LOCKNUT ~ 1/4" NC hex ===« +++ 1
17 C 18890 PAD - foot L.H, ****ccccccre-e- 1
17 C 18150 PAD - foot RH, s = ccccs e 1
18 13- 514 BOLT - 5/16" x7/8" NC hex - cece- 2
19 192- 20 LOCKWASHER - 5/16'" =« 2~ - 2
20 C 14729 SPACER - rear frame (44 . 2
20 C 14730 SPACER - rear frame ( 2
21 192- 23 LOCKWASHER - 1/2" - 4
22  113- 424 BOLT - 1/2" x 1" NC( 4
23 C 16239 STRAP -~ battery h . 1
24 C 16373 PIN - latch e 0 o/oae\B * * s 2 s s s s 80 0 0 e 2
25 ( 24137 SPRING = 1atcho Z ) e et e e et eeeeeeenonencancesens 2
26 138~ 319 PIN - roll 3 _1/4n ....... R oo e 2
29 129- 102 NUT-@/ EAN N terers e 4
28 C 16351 HIN s\ ............................... 9
29  353- 406 PLU mechanical drive models only) » ¢+ soc e 1
30 C 18733 P €Nt *+ v e s s s rerracaenons ceraanan eeess 9
31 131-159 - jam, 1/2H NF ¢ ec0cascecesascaacascsssocnncss 2

¢
@

Printed in U.S.A. , June 1980



36




CASE 220,222,224 AND 444 COMPACT TRACTORS 37

SEAT,.FENDERS AND TOOL TRAY

REF. PART NO, DESCRIPTION REQ'D
1 C 16408 SUPPORT - seat, fronte « « s s ¢ o« T |
2 C 16404 SUPPORT - seat,rear -+ -scssssssccsonccsss ceeseee 1
3 113- 441 BOLT - 1/2 x2-1/4" NC hex (444) -« -« = - - - resececesees 2
3 113- 427 BOLT - 1/2 x 3-1/4" NC hex (220, 222 and 224) « « ++ s+ ece == 2
4 113- 424 BOLT -1/2X1"NChex (444) ++ceosececesscsccasces 2
5 192- 23 LOCKWASHER =~ 1/2" «cccoecencccescacnscnnscncnas 4
6 C 19417 TRAY - t00l ¢ e ¢ ¢ s ¢ 6 e s st et ssccesscocense T |
7 C 16429 PIN - seat hinge s+ e s cccoeeececacsn B |
8 C 24319 SEAT - (220, 222 and 224) -+ - -« R R R 1
8 C 24318 SEAT - (444) «+ s o erossosonsnannnssnnansas e
9 C 15410 CUSHION = TUDDEr o + s s e s e a s csoosacosssssssocsscssses 8
10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated « +++e-scceseees 4
11  113- 122 BOLT - 5/16 X 1-1/2" s s oo s s s s tescatenssstsceseen 4
12 C 14534 BUMPER - seat » » s+ e e e ceeceocacacacsca s s 00088 00aee 2
13 121- 106 BOLT - 5/16 x 1/2" flange WhizlocK « « + s + s e e e e e v cacnn 14
14 C 17152 HINGE ASSEMBLY - Seaf e e s s s e s sssesssssens R |
15 C 16444 FENDER - L.H. (444)+ -« =+ s s v evsncen et eeseee 1
15 C 16445 FENDER - RH, (444)- c + =+« e e o st e s v N P 1
16 C 16446 FENDER - L.H, (220, 222 and 224) - - » sevssscsenan ]
16 C 16447 FENDER - R.H. (220, 222 and 224) - - A R R R 1
17 C 16393 LEVER -~ shift ¢ « ¢ e e e e ca e TNE% e e e e e aeeee seees 1
18  195- 524 WASHER - 7/16 x 1-1/4" OD, &\ - R N ere 1
19 C 17216 SPRING - shift lever =« - -+ AR 1
20 C 17066 WASHER - cupped » + -+ = » M cesssesscsces [ |
21 131- 178 NUT - lock 3/8" NC hex pw e Jp o s oo I R R !
22 C 14728 GRIP - shift lever - » » % ......... B T I TP 1

Printed in U.S.A, June 1980



38




CASE .220,222,224 AND 444 COMPACT TRACTORS 39

220, 222 AND 224 FRONT AXLE

REF. PART NO, DESCRIPTION REQ'D
1 C 18812 AXLE - front « = cseeeeaaasaaascnscassscanancansses 1
9 C 18777 SPINDLE - left hand =+« cccoeoacocecancccncacacana 1
3 C 18779 SPINDLE - right hand s e+ +ccceccsoossocscnns RN |
4 138- 99 PIN - TOll *cvcocoeoecoceanassacsssanncnnsanancsss 2
5 C 11906 WASHER - thrUSt =+ «c e e cessecanccacsncncanancees 4
6 219- 404 FITTING -lube e veevsesanstssssscsscsscssssanccns 3
7 c 13106 COVER - lube fithing + -« c = e ceececesoetoneccnncnns 3
8 132- 311 PIN - cotter 5/32x1-1/4" cccccececccsccccns seececes 2
9 C 12975 WASHER - wheel Spindle- R R N e ses 2
10 A 30881 WASHER - wheel spacer « «« -« L R R I 6
11  187- 1046 BOLT - 3/8'" NC indented hexhead - =+ e e e s s e s cevccccencs 1
12 C 14334 TIEROD + ¢ s+ eceessassacesasassssanananssss cees 1
13 C 12102 BALLJOINT - 1/2" R, H.thread »++++ssssrseecceccen . 2
14 192- 23 LOCKWASHER - 1/2" zinc plated -+« ++eseovsseecacccsn- 3
15 129- 125  NUT - 1/2" NF hex R.H. thread « =« s s+ s+ RN
16 C 13605  BALLJOINT-1/2" L, H.thread +«=-«-s-eeoncesesasnn. 2
17 129- 325  NUT - 1/2" NF hex L.H. thread - - - =fc=cvcvevaocooo. . 2
18 C 18786 ROD=-drag link =ccccroco e g ceeececsen seees 1
19 NSS ' PIN - axle pivot (use C22568 and C S AR 1
20 219- 17 FITTING - lube =+ =+« +o«oa ; .................. 2
<o
444 FRO XLE
1 C 18813 AXLE - front T ettt ettt eee 1
2 C 18784 SPINDLE - ' M * o *cccscscosccccsssscccacances 1
3 C 18782 A e eeceveenn Ceee s cee e 1
4 138- 99 cees e e r e e esecenssea s 2
5 C 13605 /2" L.H, thread == ccccocccccscecens 2
6 C 13716 2 WASHERLMIIUSt ** s v sscsessasscsassonsnssos ceces 4
7 219- 404 Gt e e s seasaasassascaasaecenanenn 3
8 C 13106 COVER - lube fitting *+++ e+ +eeosesocacscacancan . 3
9 132- 311 N—=< cotter 5/32 X 1-1/4" s+ s esses s t e s s s e e s e 2
10 C 1297 WASHER - wheel Spindle «+ s+ esoososoaonsoocns ceee 9
11 A 30 ASHER - wheel Spacer =+ -++sscseeoeeesanaasccnnnns 4
12 187- BOLT - 3/8" NC indented hex head <= =--sc-cc-ecc--ns e 1
13 C BALL JOINT - 1/2" R.H. thread +*++*cs s s veeecovocen- 2
14 19@ 3 LOCKWASHER - 1/2" zinc plated +++++=cseccceeannanas 3
15 12 125  NUT - 1/2" NF hex R.H. thread « « == ===« «ec-=-- I
16 129- 325 NUT - 1/2" NF hex L.H, thread + « « « =+« R I 2
17 C 16384 TIEROD ¢ o cvccecccccsssasscsncsssaanosnasascsess 1
18 C 18786 ROD -drag link +e-c+cccsoceececcncnss D |
19 NSS PIN - axle pivot (use C22568 and C22278) + « + e oo e ssoveses ee 1
20 219- 17 FITTING - lubDe s+ ¢ s s e oo s s eecosescasansassnsassncscs 2

Printed in U.S.A.

June 1980



40




CASE 220,222,224 AND 444 COMPACT TRACTORS 4t

STEERING GEAR

REF, PART NO, DESCRIPTION REQ'D
1 C 16945 CAP - steering wheel * <+ crccecccccccceccnnnccnne LICI |
2 C 18014 WHEEL - steering, 290 *c e e o8 s ss e s et e bonnsace 1
3 131- 356 NUT -lock 5/8" #*¢=csrcccercccccncsccncns sereeee |
4 C 16200 SHAFT - steering * ==+ + S s s s st e s esssreenscen 1
5 C 18992 SUPPORT - steering gear = ** -« - R T I |
6 C 14200 PIN-pivot ****ccecccccecrcartannnannn N LN |
7 C 14201 WASHER - shim ***** t e s s e s s st st esesessseeecns « 4
8 131- 1112 NUT-jam3/4” ............... R R I I I I T |
9 195~ 2021 WASHER **** ¢ e e sttt vettescscecsesacssassssascnss + 1
10 192- 20 LOCKWASHER - 5/16" zinc plated* * e sstesvcccecncns 1
11 113~ 103 BOLT-5/16"x'7/8"NChex ........ L I I A A A B 1
12 C 18711 GEAR -steering *** e+t terecccccccccctecscnnscss 1
13 113_ 206 BOLT-3/8"x3/4"NChex ® & % 8 6 0 6 68068480000 boea 4
14 192- 21 LOCKWASHER-3/8" ........ s s e s e r e s s e saen « 4
15 195- 2069  WASHER - 5/8" zinc plated ** -+t c-ceecccccccccnns 1
16 C 15096 BUSHING - flanged nylon **** e csscseocesan N I |
17 126- 16  KEY - Woodruff 3/16" x 3/4'"" ===+« .- 1
18 C 24098 TUBE - steering* = ******-" 1
19  219- 404 FITTING - lube 45° «»* =+ =~ R 2
20 C 12975  WASHER - 5/8" s recccrecceee. . 1
21 C 18017 CLIP - tinnerman (use with C18014 (§te wheel) <<=~ - 2

Printed in U.S.A. _ June 1980



a2




CASE 220,222,224 AND 444 COMPACT TRACTORS 43

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 19250 BAND - brake + e s s e s e e 0 oo o @ " e s s e st s e s eesnanecee 1
2 C 13526 PIN - clevis ¢ ¢ s ¢ o « e eonsecsace e s e essencsassasnss 1
3 132- 310 PIN—cotterl/8"x1"-- ............... sesrecscsce 4
4 131- 1129 LOCKNUT - 7/16” hex NC **cceee 4 e s st es e s ecan e 1
5 131- 179 LOCKNUT - 3/8" hex NC s c--- L N ¢ oo e 2
6 195~ 104 WASHER-3/8”flat-°"'-"- ............ s e s resnes 2
7 C 19063 ARM - brake * =+ s« crse e T 2
8 C 19064 LINK —brake * *+*eseceeecccasass B 2
9 132- 321 PIN - cotter 3/32n X" ses s et s sctccccsacanceacs cees B
10 C 19179 LINK - brake = c*ccscsesa L R T T i
11 C 19251 LINK -brakeband **c** ¢ cc s ecceceaacsosas e ve s e 1
12 141- 4 PIN - clevig =+ o+ » * e ceaaan S eececesonsosenes rees 1
13 C 25022 SPRING - return * * =+ * = » # s s s s s e s s s e e s s s eceana « 1
14 213- 4 CLEVIS “ 8 8 e e 08 e 00008060008 0eerrreee R EEEEEEES 1
15 C 24097 ROD - brake (220, 222, and 224) = =+« s~ ceeconn ceeeeen 1
16 C 24096 ROD - brake (444) « =+ =« <+ L T T S . 1
17 C 19183 ARM -brake rod “ ** s * 2 s c o r e v e o e menrsvssencsssa 1
18 138- 319 PIN - roll 3/16" x 1-1/4" «+ ¢+ s RN S RPN |
19 C 19180 PEDAL - brake assembly = * * - - s N R 1
20 131- 164 NUT - centerlock jam *«=**=**-- - Tererssersean 2
21 C 16164 TAB - 1ift control =+ =+« » » .o .@ ............... 1
22 C 18147 LEVER - brake lock =« = = o .. S A A $ oo oo 1
23 C 16379 SPRING - brake lock * - - - \ 2 A seese e 1

444
1 C 24435
2 C 10314
3 C 24433 2
4 219- 403 2
5 C 12110 hee]_} INNEer =+ +** s 200 et 0660eeese 2
7 C 12370 AR astic, front + e+ e et e ¢ e eescens 2 2
8 A 70185 2 ub, rear (optional) ==+ - - I I I 2
9 C 24438 WHEEL - rear, 6bolt *»cccsccecee-e. * e s e 2
10 A 30064 BOLT -rear wWheel « ¢ ¢ e e e e e e e eecsncocacnsans 12
11 A 700 CAP - hub front wheel (optional) « « e« ¢ s s e e e e e . 2 2

Printed in U.S.A, June 1980



44

MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.



CASE 220,222,224 AND 444 COMPACT TRACTORS 45

IMPLEMENT LIFT

REF. PART NO, DESCRIPTION REQ'D
1 C 18809 LEVER ASSEMBLY - implement lift « ¢ c e e o e 0o veveces eve- 1
2 219- 404 FITTING - lube 45° ¢ c ¢ e e e e e e s asssacs ceeesssssnsnes 1
3 C 17281 SPACER - latch ++ecoceoee cseecasssssssssssersaes 4
4 C 18811 IIFT - latch s s s e s s s s s s s s s s s s sassaucocsoncans esees 1
5 164- 42 SCREW - 5/16 x 1-1/4" flat head socket ++«««ccccocecnn - 2
6 C 17249 BRACKET - mounting top s e e cs e s e ceosessssoseas ]
7 C 17250 BRACKET -~ mounting bottom « s ¢ cssscevaccsceroceeec. ]
8 13- 614 BOLT - 3/8x7/8" NChex seovecccccccccccacansce ee 4
9 131- 178 NUT - 10ock 3/8" cceceeecccoseconns ccecsesssnssses 4
10 138- 2054 PIN_spirol5/16x1-3/4"..o--...-.-------.---.-o-. 1
11 C 15564 SPRING - lift lever ¢ ¢ ss e oo us crseecsecssessssseena 1
12 195- 521 WASHER - 3/8 x11/16" OD ¢ +seecesacaneccn ceesses 2
13 C 17067 ROD_liftleverpush --------- s s s s s s s ssssssesasesse 1
14 C 14525 BUTTON -thumb e -+ -scssoeoescsanssacanncsosasacsse ]

DRAWBAR AND TOW H
N\
1 C 13360 DRAWBAR + + + e s+ o+ oo RN e e ceesneaens 1
2 192- 23 LOCKWASHER - 1/2” zi ® % 2 8 ® ¢ % 0 0 8 P 2 B e e s s 2
3 113- 424 BOLT - 1/2 x1" NC h& plated --<c-cscececann R 2

Printed in U,S.A, December 1974



46

N
ASENNAARSE N <
JSRNNNNGENNN
[EE-CoNSNNRA SRS
A7 WAL WL LS

ANV UMY @
=TSN e
P N e -

X



' CASE 220,222,224 AND 444 COMPACT TRACTORS 47

TRANSMISSION AND FINAL DRIVE

REF. PART NO, DESCRIPTION REQ'D
1 NSS CASE - transmission (use C24843 includes bearings) » e e v e s e e v v e 1
2 C 12713 BEARING - flange « e c e e s ccsceeeccecocecccccncansns 2
3 c 16744 BEARING - flangeds « « s s s e s s e s oo caaatancaaancanns . 2
4 D 31945 SEAL -aXle s escececseasanss e et esssassveesssesse 3
5 C 13241 BEARING = Sle@VE ¢ ¢ s ¢ ¢ s s s s 6 ¢ s s o a o s s s s s ccasoossaesas 1
6 C 13385 BEARING = SleEVE ¢ s s s s s s 0 s s s s s o saoocsnasn ceasenss 1
7 221~ 4 PLUG - filler and drain 1/2" « ¢+« « « -« I N
8 C 13266 SEAL - Shift Tod ¢ + ¢ » e s« = = » G e e eeccsessceancsenanse 1
9 Cc 13211 BEARING - roller, input shaft - +++» e s ecvesecccrecnn e 1
10 C 12723 CAP - SRift TOd * ¢ s s s s e s s e s s s s s esasascsnssonasnsna 1
11 C 16699 SHAFT - axle, short R,H, (220,222 & 224) - ¢ e e e v e cccveaae 1
12 C 22638 SHAFT - axle, short R.H, (444) ++ e+ s revectsacnsarons 1
13 C 16700 SHAFT - axle, long L. H. (220,222 & 224) « v e v v evevecccnn 1
14 C 22637 SHAFT - axle, long L, H, (444)« + c o s e = e e v e ccieacaan. 1
15 B 52144 RING-reta_j_ner,aXle e s s s s s s s s e s s e s s ee s s s ees 2
16 C 13196 GASKET - transmission cover « « s« s e s e s o 0 o e csecenaee -1
17 C 13197 COVER - transmissSion e s s s e s e s e ceeegmesccscncsnscscs 1
18 A 50096 BREATHER - transmission « « s s s o o0 s BN EEEER seees 1
19  192- 19 LOCKWASHER - 1/4"e s e e oo cocesssaded)scsecsnsecs 6
20 113- 1  BOLT-1/4x1/2"NChex ««+oeeco({N\Nceeioanan. 6
21 C 12725 FORK - Shift e+ cceovsseaocsss @ ctsesereacaans 1
22 C 16339 ROD - gear shift « « « « « « o o o ¢ T N N 1
23 C 14168 RING_retaining- P I A A R 2
24 C 14644 GEAR - cluster input « « « « « 77300V ¢ « » “ee s e e s s e « 1
25 C 12551 GEAR - high 41 tooth - - - -- 1
26 C 12552 GEAR - low 55 tooth - %. ...................... 1
27 NSS KIT - diff, case (use C25 \ erential assembly): + o ¢« o o o R |
20% GEAR - differentia. % forder two of each, items 29 and 30) . 2
30* GEAR - differentisl {ordér two of each, items 29 and 30) - .- .. 2
31 C 12559 WASHER = DItiar KNIk o e o « o e o s o s o sosaosanasass ee 2
32 C 12560 PIN -~ differential 8058 v ¢ e v e e s s s s s 000 rsssnssnsoccocce 1
33 R 17820 PIN - di \5!. TOSS IOCK e e e e s e cesesesenccscscscs «ee 1
34 928 680 ,&\ "NChexcap =  sssesss ceveeassacace 4
35 131- 1232 ”NChex.‘............ ............. 4
36 C 12718 IER=differential -+ » e« s coseocoasaccccacanns ee 2
37 C 14223 _spacer.-....-..--.....c-.. ........ --.UAR
38 C 25254 - brake idler (also use C25258): s e s s s c e ccccccc e 1
39 C 14222 - retainer, brake idler -~ « - o cccrtctcacacn sees 1
40 C 25258 RAKE DRUM- (alsouse C25254) = v e v s s s cccocecacnsanes 1
41 126~ EY - Woodruff’ brake idler » « =« e e e e e e eceenen e e e e o s 1
42  138- @9 PIN - 1Oll 3/16 X 1=1/2"c s s s e e cseecoaaccoaccnnnns ee 1
43  113- 42 BOLT - 1727 18 X 17 e ettt et e 4
44  192- 23 LOCK WASHER - 1/27 ottt et ittt ci e e 4

* Must be serviced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears.

Printed in U.S.A. June 1980



48




CASE 220,222,224 AND 444 COMPACT TRACTORS

REF. PART NO.
1 C 15335
2 113- 207
3 114~ 200
4 192- 21
5 W 5063-S
6 C 15726
6 C 17298
i C 19045
8 C 17236
9 218- 5007
10 C 16794
11 C 16793
12 C 14195
13 214- 8
14 C 14245
15 C 18580
16 C 11529
17 C 11545
18 A 70100
19 173- 215
20 129~ 504
21 C 18797
22 218- 5006
23 C 19002
24 C 16687
25 C 17898
26 218- 5107
27 218- 5007
28 NSsS

29 NSS

30 171- 247
31 131- 351
32 218- 5062
33 218- 5007
34 300
35 166
35

36 166

s @,@
38 253
39 214- 14

Printed in U.S.A,

49

HYDRAULIC SYSTEM
DESCRIPTION REQ'D
SUPPORT - pumpmounting- « - e cc e ccc et et .

BOLT - 3/8 x 1" NC hex, support mounting « « « s s e ¢ s e e e s o
BOLT - 3/8 x 1" NF hex, pump mounting «+cssecsseccsss
LOCKWASHER - 3/8" zinc plated
KEY - square 1/4 x 3/4" (engine shaft) +.-..
COUPLING - pump (220 & 222) + .+ .. .
COUPLING - pump (224 & 444) (Repairs page 51) = « - - « .
PUMP - hydrau]_ic (Repa]rspage51) R
FITTING - hydraulic 3/4T x 7/8" "O"RING, pump and valve .

"O" RING - 5/8" for C17263 fitting
TUBE - valve to lower motor port, 220, 222 & 224 «+ ¢ s s s s ¢ o &
TUBE ~ valve to upper motor port, 220, 222 & 224
EXCHANGER_heat ® 5 8 8 8 8 0 a8 506606 s 668G 6o batbose s s
CLAMP- hose v
HOSE - rubber 3" .............................. .
RESERVOIR - hydraulic il » = s+ +seeceeesces
CAP - reservoir with insert-+ -+ --

INSERT - reservoir cap
STRAP - reservoir mounting *
SCREW - 1/4 x 1-1/4" round head
NUT - square 1/4" NC zinc pl ted
HOSE - hydraulic, pump

"0" RING - 1/2" for \:\ 86 Titting - + o e o v e e nenns
TUBE - valve to heat ex PO * o * e e s e s s e s accocesses
TUBE- valve to lowez port (444) -----. ceercerrsen
TUBE - valve to upper_mptor port (444)««ccceceeccannnn
FITTING - motor-pexrt,B0° elbow "O'"' ring « « s e s e ceve cee

"o" RING or 218-5107 fitting -+ ¢ - .. ceecrene

VALVE - h v ontrol, single spool (220 222 & 442)

(Re a 3) (Order C21495 valve)e e e e s e e s ecccnen
control, two spool (all models with

\%% 11ft) (Repairs page 53) (Order C21496 valve)s « « + »
/16 x 1-1/4" NC flat head maching <<+« «.. .
ck5/16" NChex ssssecssasacsssnsssansans
G - hydraulic valve 5/8T x 7/8" "O" RING «+ » s ¢ oo+
'0" RING -~ 5/8" for 218-5062 « s o o s oo e v e seasss s
EAL - motor to transmission case ++c+ctcncsccnncnnns
OTOR hydraulic, 220, 222 & 224 (Repairs page 55) s o« »
MOTOR - hydraulic, 444’ (Repairs page 55) « - -+ ceccoceeee .
SCREW - 1/2" x1-1/4 " NC flanged 12 pt, c ¢+ s s oo s o a v naw
HOSE = rubber 4"+ ¢ e e e e o s 2 ¢ o » s e s e s s s s e e s s e
HOSE ~TUDDEr +* ¢+ ¢ e s e st s s s s cesesosococsocsasnsossaessoe
CLAMP - hose *»+* 020 L N N I I I N A

June 1980

[

Pb ek ek pfa b b et DO QO DD DD



50

—




CASE 220,222,224 AND 444 COMPACT TRACTORS 51

SPEED CONTROL

REF, PART NO, DESCRIPTION REQ'D
1 A 37247 KNOB_Speedcontrol...o.-.o-.....c... ----- ssesses 1
2 C 12093 BUSHmG - lever oooooo N R R R R I N I I B N A S S A S S 1

3 C 18857 LEVER - Speed CONtrol » = » e e c e coceccccccccascessscses 1
4 C 17612 SPRING - compressions ®» o0 % 5065 e06 6 0s s s0e0ess e a0 asn es o 1
5 C 21518 WASHER - oilite s e o s« e e s s s acacas esec s B |
6 C 18742 ROD - cONtrol =+ + e s eesssasnscccasasssnsssasesns 1

7 129- 122 NUT - 5/16" NF hex, zinc plated- ==« tesserctisraene 2
8 C 19025 JOINT -ball s+ essscsveeasnsanasnsoscascs B |

9 195- 521 WASHER - 5/16" s s cesseesncccacccccasnnccecccscs 1
10 132- 320 PIN - cotter 3/32" x 3/4" ++«-- T |

HYDRAULIC PUMP AND COUPLING

1 C 19045 PUMP - hydraulic === *scc=c=c=- 1
2 F 53109 PIN ~dowel ****secoecosocacn 2
3 C 19113 COVER - back assembly « ** > - 1
4 C 15731 GEAR ASSEMBLY - driven - 1
5 C 15732 "O"RING s ***cccecseee 2
6 C 15733 BODY - pump * ***°* " 1
7 C 15734 COVER - front =« = - 1
8 C 15735 SEAL - rotary 1
9 C 19114 GEAR ASSEMBLY -4 1
10 C 15737 PLATE - wear - 1
11 C 15738 SHIELD - heat- =} . 1
12 C 15739 GASKET - - - S . 1
13 C 15740 SEAL- . . 1
14 13- 540 BOLT**/ 2\ )\ s cseceeescroscccscccosssoccccaocse e 4
15 ¢ 19207 < NS/ 3/4" e e e |
16 C 15726 COU mp (220 & 222) + ¢+« » s e es s s scacecescnes 1
16 C 17298 cou pump (444 & 224) - > s e - e st ettt o 1
17 NSS Order ltem 16) L S T T T e s 0 00 00 s L) 1
18 NSS (Order item 16) s e 2 2 e v s e r et e e oo sosss e 1
19 A 70112 ER - (for C15726 coupling) »c - e scneocacncns 1
19 C 15036 @SPIDER - (for C17298 coupling) = e+ R RN ee 1
20 83- SCREW - set 5/16 x 5/16" NC sockethead------------- 2
21 A 4

WASHER * « » s+« ¢ ¢ Ceessescacesseacecasecsee e

Printed in U.S.A. June 1980



52




CASE 220,222,224 AND 444 COMPACT TRACTORS 53

HYDRAULIC CONTROL VALVE C 18713 (TWO SPOOL)

REF. PART NO. DESCRIPTION REQ'D
NSS VALVE - control, two spool (All models with hydraulic lift)

(Order C21496 valve) (repairs page 53B)+ > ¢+ ¢ s s e

1 A 60273 RING - retaining + + « s sssoesesssccccssssssssnsess
2 NSs SPOOL - motor (Order C21496 valve) e s s s e s s sessacsssel]
3 NSS SPOOL - float (Order C21496 valve) = cccvoccscececcccee 1
4 A 7982 SEAL - SPOOlL ++cscceseanasacccascnss ceeccvsencd
5 NSS BODY - valve (Order C21496 valve) ssessoscncnccscscsl]
6 211~ 9 BALL - steel 5/16" »-c s ececccccccanccacccns eceesl
7 C 17432 SPRING = reliefec cocoeeseeecccasacasacansss ceee?
8 C 17433 SCREW-reliefadjust....................-.----.2
9 C 17435 GASKET - relief adjust cap = e cccccceccscecsne ceececen 2
10 129- h31 CAP-adjustscrew----~-----------------------'2
11 C 17439 DETENT - SpoOl « s ¢ s o et
12 C 13200 SPACER -detent s e s e s cocesoscsccsescassossnssesss 1
13 C 17441 SPRING -detent retUrn s « c e e s s e e s 6 6 06 0 asaas cec s e oo 1
14 C 17440 WASHER -retirn e e s s e s s e o s s csossssssssssossssssassl
15 C 17445 SPRING -~ relief’ tapered .......................... 1
16 211- 7 BALL - steel 1/4" e cececcecnn ceeT e vensosane [ - |
17 C 17438 COVER -detent s esessosvsas N seeacessesnnoeal
18 C 17443 SCREW - detent s c«coecses N>sesescsasaces ee2
19 C 17444 SPRING - deten . et tesessssesusesl
20 169- 114 SCREW-cover---------@ T
Nk e ccescecacoancasens 1

21 221- 841 PLUG - pipg =2 ¢+« .
<
C

HYDRAULIC CONTROL VALVE C@ SINGLE SPOOL )

NSS VALVE - contrl spool

(Order C2149%valy (repairspage53B)------------------1
1 A 60273 RING - peta D\ s o e e ecsscecssssesecseccsesssns .2
2 NSS SPQOL Order 21495 valve) e e et e e eceenvosscosccesl]
3 A 7982 SFATZNEHOOL ¢ oo s s o tresesesesccsssrsessenansens?
4 NSs valve (Order C21495 valve)s s cccceccccocncacns 1
5 211~ 9 steel5/16".-ooo-o-o.o-o.-o-oco..-cooo--l
6 C 17432 G-=relief s*o»+ s e s v s ersersovesrrescsssssanec]
T C 17433 REW - relief adjust --------------------------- 1
8 C 17435 @GASKET-relief adjustcap c-ccccceceon. sevessssse]
9 129- 53% CAP_adjustscrew-.----o---.----------o------nl
10 221- PLUG - 1/4" .................................. 3
11

221-@ PLUG = 3/8" e v e eeeeeeeenecneeeanaannnannnns cee2

Printed in U.S.A. July, 1975






CASE 220,222,224 AND 444 COMPACT TRACTORS

HYDRAULIC CONTROL VALVE (Two Spool)

{(FOR REPLACEMENT OF C18713 HYDRAULIC VALVE)
REF. PART NO.

C
1 A
2 NSS
3 NSS
4 A
5 NSS
6 211-
7 C
8 C
9 C
10 129-
11 C
12 C
13 C
14 C
15 C
16  211-
17
18
19
20
22
23

[

—
OOOOOOO@;OOO

v

HYDRAULIC. ¢
(FOR R

W@

NSS
A
NS‘S

C

C
0 221-
1 C

C

YOI U N

21496
60273

7982

9
21507
17433
17435

531
17439
13200
18850
17440
21505

7
17438
17443
17444

114

841
21506
21509
21508
21510
21504
21511
18851

1 509
21508
21510

841
21506
21504

Printed in U.S,A.

DESCRIPTION
VALVE - control, two spool
RING - retaining .
SPOOL - motor (Order C21496) . .vvo v v o v oo ees
SPOOL - float (Order C21496)
SEAL - spool
BODY - valve (Order C21498)
BALL - steel 5/16" ..
SPRING - relief ....
SCREW - relief adjust
GASKET - relief adjust cap
CAP - adjust screw ..
DETENT - SpoOl ¢ ¢ e ¢ e v ececocoaccccns cee e
SPACER - detent
SPRING - detent return
WASHER - return
SPRING - relief
BALL - steel 1/4"
COVER - detent
SCREW - detent
SPRING - detent
SCREW - cover
PLUG - pipe ....
RETAINER - ball se
SCREW - adjust, r
GASKET - adju
CAP - adjust
KIT - relief (i e
KIT - relief (i
KIT - dete

ems 8, 7, 22, 23, 24 and 25)
1tem88 9 10 15 and 16)

ENT OF C18712 HYDRAULIC VALVE)

E - control, single spool(use C21496)
RING - retaining
SPOOL - Order C21495 valve
SEAL - spool
BODY -~ valve (Order C21495)
BALL - steel 5/16"
SPRING - relief « ¢ s o v euee e et s e s e e sseenee
SCREW - relief adjust
GASKET - relief adjust cap
CAP - adjust screw . veccee s oo srs et enn
PLUG - 1/4"
RETAINER - ball seat .

KIT - relief (includes items 5, 6, 7, 8, 9 and 12) c e e

----------------

es items 11, 12, 13, 14, 16, 17, 18, 19 and 20)

538

o s @

Pt b b b b b b ek DN DD DD B GO b b b b b DD b b DD R S e DN

OL VALVE (Single Spool)

June 1980



54




CASE 220,222,224 AND 444 COMPACT TRACTORS §5

HYDRAULIC DRIVE MOTOR

REF, PART NO. DESCRIPTION REQ'D

C 16697 MOTOR - hydraulic, 220, 222 & 224 - .¢.-c... RIS |

C 14655 MOTOR - hydraulic, 444 « c c c e e e e v o cteecncanaccsacas 1
1 C 16516 RING - retaining « s essonsesoosceccocececans veeaaal
2 NSS SPACER - (SeeKitbelow) s e vssevssvsscrsscosssvassl
3 NSS SEAL - 0il (See Kit DeloW) e cececcecccacscsaansess 1
4 C 14827 HOUSING ASSEMBLY v e v oo s s eaaa e reresesasen eseal
5 C 14837 END CAP ¢ c ¢t e s e evccosecacssasccacacsocnsncsnsss 1
6 NSS SEAL - (SeeKitbelow) « v e e ecersseeosnses ]
7 C 14828 SHAFT - coupling ................ s o e e s s s s e 1
8 NSS DRIVE LINK - 220, 222 & 224 (use D59699 and D72853) « « « « « « - 1
8 C 14829 DRIVE LINK «~ 444 + « ¢« + « » e e e s s e s a0 s e e s sasne s ool
9 C 14830 PLATE - WEAT ¢ » o ¢ s 0 0 c e ococesasesessssssssasessae 1
10 C 18110 ROTOR ASSEMBLY - 220,222 &€ 224« + -+« s v evncacacnn 1
10 C 14831 ROTOR ASSEMBLY -~ 444 « ¢ s s e v e s oo R I I N §
11 C 24731 PLATE = manifold « » c ¢ =« s s ¢ e ¢ 0 e e e es s s s e s sresssnsel
12 NSS MANIFOLD - (use D59700 and C24731) + e e e e s e ceecencensn 1
13 C 14834 COMMUTATOR AND RING SET ¢+« B T |
14 NSS RING - sealing (See kit below) « - - - N RERE cecenesl
15 C 18092 SLEEVE - 220, 222 & 224
15 C 14836 SLEEVE =444 <« e o v coaeee
16  28- 662 BOLT - 3/8'" x 3-7/8" NF
16 C¢C 14838 BOLT - 3/8'" x 4-3/8" NF
17 NSS WASHER - back up, .010"

C 19037 KIT - "O" ring and seal -« -

NSS RING - sealing «+ « -«

NSS SEAL - dirt (not used =

NSS SEAL

NSS SEAL ‘

NSS RING - retain

NSS SPACER =/

NSS WAS

Printed in U,S.A., June 1980



56

oﬁ’?f/t/
%@___s\\w\.m/

&
,,,l

=

&

SO
S\t
& 7
SN (O
O,

s &
N\

' /3
\ \.,-N\\\\SE,,,




CASE 220,222,224 AND 444 COMPACT TRACTORS
C16852 STARTER-GENERATOR
(Order AT0202 Starter)

REF, PART NO. DESCRIPTION REQ'D
1 R 15106 BOLT - through ss-scccosocoessnsasnssssscssncses 9
2 A 43494 FRAME ASSEMBLY - commutator end =« <+ =**cccee- e 1
3 192- 20 LOCKWASHER - 5/16” 4 s e e v s e e e R I R N N . 2
4 A 40702 KIT - stud (Includes items 16, 18 and 19} >+ e s e s e secrece 1
5 A 72039 HOLDER KIT - ground brush« « « = * I R e I I A T, |
6 A 72040 HOLDER KIT - insulated brush = =+~ tecetststssenee
7 A 72038 BRUSH ASSEMBLY ****++csssrossrcssrsasnscscsscses 9
8 R 15090 ARM - brush pressure -+ =-===« =« et esierseecansanes 2
9 R 16161 SPRING -Dbrush ariy * ***** s s es s ssecasccsssssssssss 9
10 A 72042 COIL ASSEMBLY - field RH, **cccecsrrerrvrrnvecens ]
11 A 72048 STUD - armature terminal = * ===+ srme et ceeeee
12 R 16147 BUSHING - insulated, armature stud * > *csccroeo0e- «+ 1
13 A 41927 WASHER -~armature stud * s **s e s s e s s st easssoosce 2
14 129- 18 NUT - terminal stud 12-24 hex =<**csrererccrrecveca. {4
15 192- 17 LOCKWASHER - terminal stud #12 = =-s s> sesceee 4
16 R 16148 WASHER - insulated, field stud (Order A40702) *+++cecevee 1
17 A 72043 COIL ASSEMBLY - field LH, »**c*srsssreececonvcscs ]
18 NSS STUD - field terminal (Order A40702 Ny rerererreee 1
19 R 15077 BUSHING - insulated, field stud (Orde 2) sssssrene ]
20 A 25447 INSULATOR - field coil *+ =+ ==« @ S I I - 2
21 A 40736 SHOE - pole * ++*» =+« e e oo e s e e e e s s e ccacces « 1
22 A 40736 SHOE - pole ¢+ s s s ossesgesa\ieopessoscssssosnscnse ]
23 A 43495 ARMATURE...........X.é...... ......... e
24 126- 111 KEY - Woodruff, armature ceecenccesenscessens ]
25 A 42127 SCREW - pole =+« @ ............... ccesess 9
26  NSS BODY - starter, generator{Order C16852) *+ =+ svrvvereee ]
27 A 41959 SCREW - 10-32x1/ arid head « = == ==+« ¢ R R 3
29 A 44433 RETAINER ASSE Zowbearing (Includes Refs, 37 and 38) -« ¢« 1
30 R 16170  GASKET - bearifg\réts B
31 A 43356 BEARING - ball\dpive end * *» * « * c =+ s« e s s escsccccccs -1
32 A 72046 FRAME ASSEMBLY Y drive end == s+« I I |
33 A 72047 SPAC AR I I SR |
34 C 14344 PULLE starter, generator drive <+ - - - s R |
35 192- 116 LOCK ER - 11/16'" plated *****cscseesrovrrececs ]
36 A 25546 NyZ>\armature shaft, drive end ==+ ** =<+ B |
lQQ\VER - grease (Order A72050) « -« - tessereeees -1

- felt (order A72050) = =+ eco e teesesasesesae 1

W W
=1
& &
w0

Printed in U.S.A.

December 1974

57



58

)

9???///

U
-

y

f
AT

D

\



CASE - 220,222,224 AND 444 COMPACT TRACTORS 59

A70202 STARTER-GENERATOR

REF. PART NO. DESCRIPTION REQ'D
1 R 15106 BOLT - through (Includes washer) s e e e oo eeeenenncececne 2
2 A 72104 FRAME ASSEMBLY - commutator ende e e scceceoevocasss 1
3 R 15087 RING-bearjngretainer ......... secsecsesnnsanas |
4 A 25461 BEARING - commutator endball « « « ¢ « e s s e s c e v ecennnnn. 1
5 A 72039 HOIDERKIT -ground brush s escscssesaacsssssssssss 1
6 A 72040 HOLDER KIT - insulated brush « » » s e ¢ ¢ o e 0 o ¢ o @ reeeresves ]
7 A 72038 BRUSH ASSEMBLY ¢ » ¢ s s s s s a s s s 6 s 6 oo oscenecaasocnsose 2
8 R 15090 ARM-bmshpressure ......... s es e errerserssssese 2
9 R 16161 SPRING ~-brush arm =« s ¢ e s s e e cecsceevoeseasnsccssssescs 2
10 A 72042 COIL ASSEMBLY - field R.H, » e s e s s s s st s ascnvssocsees ]
11 A 72048 STUD - armature terminal s« cscceececenn sereveee ]
12 R 16147 BUSHING - insulated, armature stud s -«scccc-eseeecacen 1
13 A 41927 WASHER - armature stud D R N I I I e+ s s 0 s 00 2
14 129- 18 NUT - terminal stud 12-24 hex «++++-cc--- R R 4
15 192- 17 LOCKWASHER - terminal stud #12 <+ +scscscecesccccc.. 4
16 R 16148 WASHER - insulated, field stud =+ svvsces e cane 1
17 A 72043 COIL ASSEMBLY - field LH, =« esseccsne- IR |
18 NSS STUD - field terminal (See Ref. 4 et 1
19 R 15077 BUSHING - insulated, field stud (O 702) s s eecceccenne 1
20 A 25447 INSULATOR - field coil=* ¢ === s ke sy Ve e v e v ccceeen s 2
21 A 40736 SHOE - pole, plain I A A ) e & 66060000 a0s e 1
22 A 40736 SHOE - pole, noticed - - R . |
23 A 72041 ARMATURE s+ cces o e e\ e®osocssscccsnccsocnscse - 1
24 126- 111 KEY - Woodruff, armatu R R T IR IR I 1
25  74.- 610 SCREW - pole ¢+« » » s e s ssssssssasaan cessaces 2
26 NSS BODY - starter, ge Order A70202) sres e ceene ]
27 173- 237 SCREW - 10-32 %1920 £ hl,e = c = » e s o s s s s e s ascaasocasa 3
28 192- 18 : plated t s e s e csancnan cesscas 3
29 A 44433 ASSEMET Y - bearmg (Includes Ref. 37and 38) ¢+« 1
30 R 16170 etainer o » s e e e s s o e v e cecocsoscnoscoccsa 1
31 A 43356 ’1veend e s s s s st e e s s ana ts s s eecesese 1
32 A 72046 SEMBLY - driveend ¢+« -« treresssrccsesere ]
33 A 72047 e s e bsicseceieiceassecsncsoaaes 1
3 C 14344 - starter, generator drivees s s s e v e s v aaa sesses ]
35 192~ 26 ASHER - 11/16" plated « = « « » e |
36 A 25546 - armature shaft, drive end <+ +ccccecccsccecccces 1
37 NSS BETAINER - grease (Order A72050) e cecececececcscenes |
38 NSS %AL-felt(OrderA72050)-------------------- ..... 1
39 NSS SPACER - armature shaft, inners-+ccceccccrenccocaacsnn. 1
40 A "l KIT - stud (Includes items 16, 18 and 19) s s s s s v s s s R |

Printed in U,S.A. June 1980



—

60



REF. PART NO,

1 C 19120

2 C 17187

3 C 14565

4 C 14566

5 C 21993

6 C 14553

7 C 24221

8 NSS

8 A 70202

9 C 14537

10 C 17186
- B 50213

11 C 22571

12 C 18197

13 KO 231281

14 KO 232535

15 C 17275

16 C 24301

17 A 27251

18 VvV 34433

19 KO 230722

20 C 18115

21 C 19055

22 223- 20

23 NSS

24 C 17763

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16  192- 23

17 10923

18 113- 209

19 192- 21

20 129- 103

21 A 34046

A 43182

Printed in U.S.A.

CASE 220,222,224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM

DESCRIPTION

HARNESS - Wire 4 5 4 8 6 0% 8 80 00 e s 6 G0 e s e e GE e e
WIRE - ignition switch to solenoid (yellow 8") s v s s sceccececs
CABLE - battery to solenoid (red 10-1/2') ccccescessccesn
CABLE - battery to ground (black 12') = =*=*« -« - rrerrre
SWITCH - neutral safety
SOLENOID—Start""" ----- ® s % 20 0 0 88 c0 s s 08t es s
REGULATOR - VOltage, 12 VOlt --------------- » a0 00200
STARTER - generator 12 V. (Repairs page 57) Delco No. 1101875
STARTER - generator 12 V, (Repairs page 59) Delco No. 1101970
CONNECTOR_headlamp ---------- s s 2P e s e e v s
LAMP ASSEMBLY -~ warning, generator indicatore -+« <« - e
BULB - generator indicator (red) ss=sscessvvrseecovencs
HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) =+ v+ ¢+ o
BATTERY - 12 volt ® &8 ® @ 8 ¢ 0 8000060000080 0000000e0esee

COIL-ignitiOHIZVO].t""""“ ----- R
COVER - breaker contacts * » =« =« =« ..-ooocuoccv-u.cy.o
WIRE - regulator ground to solenoid (white 7)) s cssccesseen
SPARK PLUG - (includes gasket ) *»+«+ N

GASKET-sparkp]_ug ..... ce e e e s e s s e e s e
CABLE - hightension «=scccoceaf[{ax\dNyeccscscescosocn
CONDENSER. **+ ¢ 2« RN TR
SWITCH-PTOsafety ..... . heereveesersensee
WIRE - solenoid to PTO safet iteh (black 17'") > =« c e oo c- -
FUSE - 20 amp, (used in C1913 NESS) ¢+ ¢ cesececcccts
SWITCH - ignition (include (use C23839) +ceevevcccce .

Pmb o et DD b b b bbb et ek b DO b b b b b b b ek b el b

LY - flood and tail (use D70115) =+ ++see=se« 1

- lamp retaining * cc*c et ene I |

M) -molding =+ *** e eveessserocccccannnacae 1
—-sealedunit e s s s e s e e e eceacocsrccscscsececes 1
B-red15C.P.12VvOlt ***+**+esssaansasaca I |

RE - switch = ccceseeeecrececaccccs seecsssaea 9
SCREW - Wire ** +* s e et ceessccsococencncccanans 2
WASHER - 1/4" lock * *sss e e s s s I A N
SWITCH-(orderA43182Kit)'---'°-°-°'°-°-'°'°-”° 1
KNOB-switch * ¢ c* s s e e cecacsesccccccccccscecse 1
NUT - switch » » » « = « L R O I I IR |
SPRING_terminal -------------- tecs e |
BODY ¢ +s¢eccensesnscassnsceaccccccnancsccccsess 1
TERMINAL - wire L L I R R e LI I IR A, |
NUT-1/2"NChex +eveveesvescaasnccsscnasnnasl]
WASHER - 1/2"lock » s+ s sesseeccscacncn I |
WASHER_bearing “ ¢ e s s e v e s m s eeseeescesnssean e 1
BOLT - 3/8 x 1-1/2" NC hex, zinc plated « «+sseeeccosoees |
LOCKWASHER-3/8" zinc plated ¢ -+ - - N R I seee 1
NUT -~ 3/8" NC heX, zine plated ---------------------- 1
BRACKET - mounting, tail lamp =« eesseseccescasscaas |
KIT - switch (includes items 9, knob), « v v v v v v v v v e v envons .1

June 1980

61



62




Sk W g

10
11
12
13
14
15
16
17
18

20
21
22

24
25
26

28
29
30
31
32
33
34
35

37
38

O -1J®U K

(e
WO

Printed in U.S.A.

CASE ‘220,222,224 AND 444 COMPACT TRACTORS

ELECTRICAL SYSTEM HARDWARE

EF. PART NO,

C 14060
Cc 17921
C 10836
187- 485
131- 629
187~ 1047
C 22571
NSsS

C 41264
C 14304
Cc 22573
113- 103
192- 20
195- 520
129- 102
111- 202
111- 108
129- 101
113- 102
193- 70
129- 122
C 14599
129~ 27
192- 18
169- 131
22- 58
187- 1844
C 18788
13- 612
192~ 21
C 18999
111- 131
193- 57

129- 101
C 17546
182- 523
C 19
129

195-

C

KOA 231533
KO 220297
173- 210
192- 18
KO 232535
KO 220174
187- 408
173- 224
193~ 5
C 24135
NSS

A 34831
KO 275182

63

DESCRIPTION REQ'D
NUT - backup 3/4" s s s e e u e S eteecreecnencanacena .
NUT - escutcheon 3/4" «¢oeean cesosess s e sessanne
NUT - speed type MU e e eevececoccssosscsossossssescsss
SCREW -~ #10 x 5/8" Self-Tapping Hex, Zinc Plated + <+« ¢ e o« »
NUT - speed type "U" +ceecc... s e s e s e s e s e v eeacens
SCREW - #8 x 1/2" Self-Tapping round head, Phillips «« =+« - -
HEADLAMP ASSEMBLY + v+ v esoescasesastcascsanase
RECEPTACLE - headlamp (Ol‘del' 022571) Pecs e r s e
BULB-headlamp o+ e+ essecoeonacnccenaannonnes
GASKET_head]_amp. .......... s s s s s s e s s s s s s
LENS - headlamp -----------------------------

®» & 0o 6 0o 0 0 e ¢ s s 0 0 008

BOLT - 5/16 x 1" NC hex, zinc plated
LOCKWASHER - 5/16" zinc plated = ce s oo ctecccccncans
WASHER -~ 5/16" plain, zinc plated « -
NUT - 5/16" NC hex, zinc plated
BOLT - 5/16 x 3/4" NC, round head, square neck «««s++ e
BOLT - 1/4 x 3/4" NC, round head, s
NUT - 1/4" NC hex
BOLT - 5/16 x 3/4" NC hex, zinc
LOCKWASHER - #10 external
G

LI N NI I R I I I I )

NUT - 5/16'" NF hex
BRACKET - starter gen T
NUT - #10 NF hex ---:-XQ
LOCKWASHER - #10 -

SCREW - #8 x 5/16'|

BOLT - 5/16 x 1/
SCREW - #10

- /2" self taps e e oo e e cececenaaccns

O
SUPRQE starter generator adjust
TS @ x 1-1/8" NC round head, square neck =+ ===<+*- =+

L WAS ER-1/4"externa1tooth'° ......... LR N )
/4"NChex I I I R R I I BN R R S R S N RSP S S
MET - Wire **c**cc*evesccssccccccsccccccccs
- #10 x 7/8" binder head = °*°°°**=*=+-* R .o
ASHER-ny10n13/64" ...... I I N I R I A A I )
NUT - #10-32 square *="="**"°**sssccccsccccccccccn
WASHER—#],O ........... .. ¢ 4400t se00e e ¢ e 00 00
HOLDER-StI‘ipSWitCh LR L L I L N NI S A AR )
BREAKER CONTACTS
LEAD - breaker contact (Includes grommet)=® *****=**==*=-
GROMMET - C0ntact lead ........................
SCREW - #10 x 3/8" round head, zinc plated® ******°°*"" .
LOCKWASHER-3/16"zincplated R R I R e N N I R A Y
COVER - breaker contact ******* - L A I I N A A B A A ]
GASKET - COVer """ ***ecsscccscsanrsssssserena s
SCREW-#6x3/8"Se1f-Tapping R EEE R
SCREW-#8x1/4”NCroundhead ........ L A A )
LOCKWASHER - #8 internal tooth *******ssscececccsccn
POINT SET - breaker contact assembly * ¢ * ¢+ +csscecocsn
BRACKET - breaker contact (order item 10)* <+ === .
ROD - breaker contact push **=****ccscececeastccccnn
CLIP-wWire *****e*ssessceccecccccncascaans csesese

June 1980



64

£
/

IIIII’

ACAUTION

BEI 0"5 LEAVlNG 0 ERATOR
SHI

S POSlTION: ’
NEUTRAL
UTCH

GABOLINE

— :7@:’ g

ATTACHMENT

[}
-m
-

——



CASE 220,222,224 AND 444 COMPACT TRACTORS 65

DECALS
REF. PART NO. DESCRIPTION REQ'D
1 321- 1571 DECAL - "CASE" .. ¢ttt ascscsns R |
2 321- 2111 DECAL - attachment drive .. .ceeeeeeeonen B |
3 321- 18 DECAL - gasoling s e+ e veceroccrcccscscccsccccss 1
4 C 14539 DECAL - hydraulic reservoir « e« e«e«.eccec.-.. ces e « 1
5 321- 1788 DECAL - shift range s s+« s+« t s s s s s e s s s s s s sasans 1
6 321- 1785 DECAL - float « s e s s e o e oo esoosnaasassacacancssnsa 1
7 321- 2110 DECAL ~Drake s e s e coaeosooeccosas teecessensesses 1
8 321- 1786 DECAL - ignition switch s+ s e s acecs et cccscen I |
9 321- 2467 DECAL - instrument panele « e s s e s e e ceccccnececcecnn 1
10 C 15690 DECAL - hood 220 R.H, e cvoesoacane cesserserssreas 1
11 C 15691 DECAL - hood 220 L.H., hydraulic drive « e+ sescese.. e 1
12 C 15692 DECAL - hood 222 R\ H, s+ ccccceccrccccceccccnccnce 1
13 C 15693 DECAL - hood 222 L,H,, hydraulic drive «-csccceceeecas 1
14 321- 2468 DECAL -hood 224 RH, -c+ccc--. tes et cesseces 1
15 321- 2469 DECAL - hood 224 L.H., hydraulic drive « e cccccececcecee. 1
16 C 15696 DECAL ~hood 444 R.H, c e s e ecosasssscnccoaccceas « 1
17 C 15697 DECAL - hood 444 L.H., hydraulic drive « +o s« R ) 1
18 1

321- 2487  DECAL = CAULION s s s o envens <®

Printed in U,S.A, June 1980



66

B ST NN

A\
TR

R

N




CASE 220,222,224 AND 444 COMPACT TRACTORS 67

D8 WHEEL WEIGHTS - MODEL 220, 222 AND 224

REF. PART NO. DESCRIPTION REQ'D
1 NSS WEIGHT - wheel 12" (Order as Machinery Item)e « = s+ 0 00 os. 4
2 111- 532 BOLT - 1/2 x3-3/4"round head,square neck, NC,

zine plated ............ N R RS 8
3 192- 23 LOCKWASHER - 1/2" zinc plated =+ -« - ececeoecenn creee.. B
4 129- 105 NUT - 1/2" NC hex s+ v+« cersesasns B 8

D10 WHEEL WEIGHTS - MODEL 444

1 NSS WEIGHT - wheel 15" & 16" (Order as ery tem) - -+ 4
2 111- 530 BOLT - 1/2 x 2-1/2" round head, ck, NC

zinc plated =+ ccccc ek e\l sereeves 4
3  111- 531 BOLT - 1/2 x 2-3/4" round hea e neck, NC,

zinc plated =+ -+ -2 SN ) I I AP N ) «s 4

4 92- 8 LOCKWASHER - 1/2u zing @ ccccececcs s ceece 8

5 129- 105  NUT - 1/2"NC hex . 2 8

Printed in U.S.A. January, 1973



68




CASE 220,222,224 AND 444 COMPACT TRACTORS 69

MODEL J30 HYDRAULIC LIFT

REF. PART NO. DESCRIPTION REQ'D
1 C 18808 CROSS SHAFT ASSEMBLY « +« + » » ceenon teecvreecnnse .
2 219- 404 FITTING =1UDE o+ ¢ ¢ s e o ceceasosscscsscascsscoascescs 1
3 C 18251 PIN - cylindertolever «:ceccceecocecocssossaccccnca 1
4 132~ 310 PIN-cotter]_/B”x]_"..............-..............3
5 132~ 361 PIN - cotter 3/16" X 2-1/2" « e e e ececcececocse. I |
6 C 17249 BRACKET - mounting, top «-«----ccceeececcccee.. sa e 9
7 C 17250 BRACKET - mounting, bottom - « + « ¢+« » 2« seseecrcssenes 2
8 13- 614 BOLT - 3/8"XT/8" NChex +cccccececcccacccccscnans 4
9 i31- 178 NUT -3/8"NCheX +scecsccecacccansocecasccacsonss 4
10 C 16163 LEVER - lift control s+ s v e esaeascacnnns I |
11 A 3724% KNOB - CONtTOL lEVEr + e ¢ o e e o s o cescstscsscscsscsoesns 1
12 C 12093 BUSHING - lift lever « e s e «s s« trscecssennrbtsunssens]
13 132- 320 PIN ~ cotter 3/32" X 3/4" eseeeeveresrceccnrsrrecnoans 1
14 195- 533 WASHER - 1/2" e o eevvrsnscscnconancsoscccacsscasns]
15 C 21518 WASHER - 0Qilite e ¢ e s+ o e e s s s s s e sevecssncscssanscnnse 1
16 C 17612 SPRING - control lever s+« s s« c s e s s e s s e s s as ese 1
17 195- 521 WASHER ~ 5/16" cccececsssnceeccssssscssasccncnnsse 1
18 C 18742 ROD - control - e ccececeeeee ¢ e e e PO o\, PP |
19 129- 122 NUT - 5/16 NFhex » ¢ sevess- er oo e QENN ™ s s sacesas e 1
20 C 19025 BALL JOINT « c¢ v oecosscansasaa/abessescecsessnnss 1
21 113- 207 BOLT - 3/8" x 1" NC hex «ecess I
22 131- 178 LOCKNUT - 3/8'"" NC hex « » » s« @ ----------------- 2
23 195- 104 WASHER - 3/8" x1-1/8" OD I I I seses 2
24 C 18810  BRACKET - cylinder .- X L 1
25 C 17536 PIN - cylinder foot «+ e e s db eM\Pe e v e cenenen. e s e eracosnce 1
26 NSS VALVE - hydraulic, 2 s r C21496 valve)(repairs page 53B)1
27 218- 5056 FITTING - valve (inclugés -5004 "O" ring) s e e et oo 2
28 C 17224 HOSE - ShOTt » s s s /o sa s 0 s s s s s 0 s o e s e s s essesaanna 1
29 C 17734 HOSE - long - - - J)eececencacetsanstesceannane 1
30 NSS CYLINDER - lift G475) « « s s s s s s oo s s ansss ceresseal
31 C 16133 BODY ~¢ {\ .......... e eceeaeeaaeaes 1
32 C 19104 ROD \ ONASSEMBLY o+ cccocccococaacaacses .1
33 C 17732 FOO SYNRAEr e o v o s 0o e e s eeanen cesesssansas eeesl
34 C 14970 SE et e crireeerearaenens ceesenen 1
35 A 7623 TONRING . s i e ennens cessesnsesessenanansaceas 1
36 A 30971 " G ittt ittt s et e 2

Printed in U,S,A. June 1980



70




CASE 220,222,224 AND 444 COMPACT TRACTORS
H26 THREE POINT HITCH 444
FRAME, LIFT RODS AND ARMS

REF, PART NO, DESCRIPTION REQ'D
1 cC 19740 HITCH PLATE ASSEMBLY s+ v+ vesesssscns-. ceecaean 1
2 219- 405 FITTING - JUDE © » » s oo oo eoececscsesse sessesecsrsss 2
3 C 14722 NUT - lift TOQ » =« s e e e eoeoonsncessssanens e |
4 C 14724 ROD ASSEMBLY - R.H, lift + « »+ + « R 1
5 138~ 309 PIN-roll1/4x4" «-scevocecacncns “ s et s esennnene 1
6 132- 91 PIN - cotter 3/16 X 1" s« e ccecensacn trrserassssesss B
7 195- 541 WASHER - plain 5/8'" « ¢ ¢ e e e s s e e s secececanccenas eee 4
8 C 14715 ARM - 1ift = c = e e » s e o a a Pre e e st s s s s s enncsnune 2
9 C 14991 CHAIN - stay 191links =c~csccecvcocennn tessesassess 1
10 113- 118 BOLT - 5/16 x 5/8'" NC hex, zinc plated =+ =+ <ce-oeeeenn e 2
11 131- 176 NUT - lock 5/16"" NC hex =+ =+« ceeeen ceetecencaan 2
12 B 52118 PIN-Klik c** 5" csececcavesosacscsnnssasae re s s e 2
13 A 30338 PIN -KliK """ % + % ¢ nu6ecececoceascecssscansnsoes ese 3
14 C 14725 ROD-1ift LLH, =" c= s avseosovsnnocnsacssssaa e 1
15 C 14717 PIN-clevig * ¢ =« e s 0 uveoncoseccos ® ¢ 8 e s 58 88 0088 . 1

C 14712 IINK ASSEMBLY * * ¢ ¢+ ¢ = cc s cseccevroccososssssaes revees 1
16 C 14703 CENTER TUBE ASSEMBLY * ¢+t g tcccrccccccannn 1
17 C 14709 BALL END ASSEMBLY R,H, THREA crees e 1
18 C 14710 BALL END ASSEMBLY L.H, THREADY® == s v+ s vev e ]
19 138- 59 PIN - roll 1/8X7/8" ...... @ ................ 2
20 C 16128 PIN - clevis 5/8 X 3" eee e @ ...... L I IR 1

®\\o
CYLINDER %@RAWBAR MOUNTING
1 C 19740 \LATE ASSEMBLY ¢« s ¢ e s cocoennsccsnses s e 1
2 C 14975 PT wer cylinder mounting « c e s e e s e ettt eaans 1
3 C 14976 upper cylinder mounting = « « =+« s s ¢ R SR 1
4 132- N_Cotterl/sxl” ------------ s e r e s s e s s 3
5 113- BOLT - 1/2 x 1-1/4" NC, hex, zinc plated =+ +++ccoeocasscs 2

<

>

Printed in U.S.A.

November, 1973

71



72




CASE 220,222,224 AND 444 COMPACT TRACTORS 73
MODEL H26 THREE POINT HITCH AND MODEL

F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS
REF. PART NO. DESCRIPTION REQ'D
1 221- 1139 NIPPLE - 1/4X3" s+ ecvvececececnnns R |
2 221- 13%5 ELBOW = 9(Q°%c ¢ s v v c s e o ceocscsnscocesosaccaccscscsosn 1
3 C 17188 HOSE - hydraulic shOrt --------------------------- 1
4 C 17189 HOSE - hydrauliclong *=****c*etsoereosoccccns RN |
5 218- 5291 FITTING - tee (Includes 218-5004 "O" ring) *** s e~ 2
6 NSS CYLINDER ASSEMBLY = (use C19480 and C19481) + s =« 1
7 C 15768 BODY - cylinder * «+¢-s+sesssccscccsanns e |
8 c 19469 ROD AND PISTON ASSEMBLY » s s ccrccreccccccne 1
9 C 14692 FOOT - cylinder * =+ +c«sceseescecoccccacons e-e 1
10 C 14970 SEAL - wiper e +es oo creas s sre et e s 1
11 A 7623 MO" RING +++«--925 P eecscecasrencscsotanas 1
12 A 30971 MO RING *°*c* v ececoecccosccsocssascossecsecs .. 2

W
MODEL F27 H& ADAPTER
1 e 14872 BRACKET - hi ‘@k ter = o+ oo ceeeesaa cesessee 1
2 C 14568 PIN - dra$y > s s et s s ass e ane |
3 113- 425 C hex, zinc plated =+ 4

Printed in U.S.A.

BOLT &
S

June 1980






CASE 220,222,224 AND 444 COMPACT TRACTORS 75

MODEL H22 AND HZ24 SLEEVE HITCH

REF, PART NO. DESCRIPTION REQ'D
1 C 14867  HITCH FRAME ASSEMBLY (444) + v eveveesssnovannse 1
2 C 14457 ARM = lift s evcceccecencanen e
3 195- 541 WASHER - plain 21/32" ccecececeocnncas cressescne 2
4 C 10898 PIN - safety - -« - ce e s eceree et ace s enensee cee 2
5 C 14459 BRACKET - hitch mounting R,H, «-c¢ceveveescecvessss. 1
5 C 14460 BRACKET - hitch mounting, L.H, ¢« e ccceccccececaaan s 1
6 113- 417  BOLT - 1/2x1-1/4" NC hex, zinc plated « » e s s s o s s s e v oee 4
7 192- 23 LOCKWASHER - 1/2'" zinc plated - -« ¢«... ser e s s s 6
8 NSS PLATE - lift lever (use C25382) «:ccesovcecnccceccana.., 1
9 113- 417 BOLT - 1/2x1-1/4" NC hex, zinc plated » e e+ s e e s e v evanes 2
10 129- 105 NUT - 1/2'" NC hex, zinc plated -+ cccecocececccccns . 4
11  195- 545  WASHER - plain 3/4" zinc plated «ecceocosocasnsossee 3
12 132- 306 PIN-cotter3/16x1-3/4" ....... cesssessscsnsssnsss 2
13 113- 421 BOLT - 1/2 x 2" NC hex, zinc plated « « + « e s ceeveenccnnn 2
14 C 14568 PIN -drawbar « s+ v+ s e 000000 s s s 0 s s assa s e s s s s e 1
15 C 14866 HITCH FRAME ASSEMBLY (220,222 & 224) « ¢ e v cocauase=a 1

Printed in U,S.A. June 1980



76




CASE 220,222,224 AND 444 COMPACT TRACTORS 77

MODEL H18 FRONT END WEIGHT BRACKETS

REF,. PART NO, DESCRIPTION REQ'D
1 C 16581 BRACKET - mounting » s = s s+ e et e s e erascsaseanana 1
2 C 17161 BRACE -r@ar «-**vvreocsrsooncae s e e s 0 088 sseseeasl
3 C 17162 BRACKET - weight mounting - ---ccccccec-.. secssreee ]
4 113- 417 BOLT - 1/2 x 1-1/4" NC hex, zinc plated + =« - treeeene 6
5 113- 443  BOLT -1/2x6-1/2"NChex --+-+--- Presecteceans cee 2
6 25- 108 NUT - 1/2" NC hex, zinc plated « « = = c == e seceecntancncns 8
7 192- 23 LOCKWASHER - 1/2" sesescnsan Che st auas . 8
8 195- 533  WASHER - 1/2" zinc plated =« +=cevseosnnonnocaasan .- 8

MODEL H13 WEIGHT @‘

1 C 17859 FRAME - weight box « « » » o\ ¢ s esssesesessssscsnsas ]
2 C 17863 BOX - weight « s+ s+ eoee Qe ecesensesencnsanaa e e 1
3 C 17860 SUPPORT - weight box - * Ve s s 8400t escsscenancacs 1
4 C 17636 PLATE - hitch » ¢ »* « » s ss s e s s s ss e NI |
5 111- 317 BOLT - 3/8 x1' ro squareneck »cecccr e ea e 3
6 113~ 207 BOLT - 3/8X1"NChejg < eccesecccscacccccccccncns 4
7 129- 103 NUT - 3/8" NC h s s s s s s s e s e ssssnsessssesecnas T
8 192- 21 LOCKWASHER (38X .. ... cecssrr s s anusen ceeese 1
9 195~ 525  WASHER = 3/8 N3 0phs ¢ s s s s s e e s o s assoososecsescse cese

195- 525 WASHERé Z@

Printed in U.S.A. January, 1973



78

—
o N
IR »
N
N w
2NN
W
11 1977
~Y

7 LA ]
I ST

SONWENS S0y
VWA S
LA MR D
ENERER Srlas
VNN ;»rvr}“/
NN R

AW g

sy

—~ A rd ~ Ve
YA S 3
o Sl Gl
ANOCL" = ~
~~ ) 7
S o
[ s
N TR S N

< By S M e
L .’,i/,’,/ff/’,’\\% wo g TR

NI BIEN

AR,
Py p
£
. - AP
N7
L s\
ARG ar )
s
A~ //
PR
\-4



CASE 220,222,224 AND 444 COMPACT TRACTORS

J-17 HYDRAULIC PTO KIT

REF. PART NO,

1 Cc

2 218-
3 218-
4 218~
5 NSS
6 113-
7 192-
8 NSS
9 NSS
10 C

11 C

12 113-
13 129-
14 218-
15 113-
16  195-
17 192-

DESCRIPTION
18281 VALVE - PTO control
457 FITTING - straight 3/4" NPT x 5/8'" tube
494 FITTING - elbow - 90° 3/4" NPT x 5/8" tube .

927 FITTING - elbow - 90° 1/2" NPT x 1/2" female NPSM swivel « « -

BRACKET - valve mounting (use C23337) «««««..

206 BOLT - 3/8" hex NC x 3/4" ++ o+
21 LOCKWASHER - 3/8" ++ . .
TUBE - pump to PTO valve (use C23888)

LR A I A )

TUBE - PTO valve to travel control valve (use C23962) « <« .. ..

15389 CLAMP - double tubing
19424 BAR - clamp

-
.
[ ]
-
.
.
L]
L ]
-
]
-
.
(el ol ol NN S o

102 BOLT-5/16”hexNCX3/4""00.‘.""""'0‘0"'0'-
102 LOCKNUT - 5/16" NC hex -
5232 FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8" tube, 1

103 BOLT - 5/16" x 1" NC hex (fender mounting) « - « « - «
521 WASHER - 5/16" (fender mounting) . .
20 LOCKWASHER - 5/16" (fender mou

Printed in U,S,A,

I |

June 1980

79



80

TN
" 1
AN, A
ARV T
AT 1
s
Il /
Ve 1771 [
b= i
& —
o S

AV
LA e A
-~ P

W

n LI

! N IOHALST o A

Vs Y W R
~ 7~

\ N MR s

~ A

N Vi A
ey s

X Wit =
Nt A3




CASE 220,222,224 AND 444 COMPACT TRACTORS

MODEL J-19 FLOW CONTROL VALVE KIT

REF, PART NO, DESCRIPTION REQ'
1 C 18722 VALVE - flow control ...... t it esecases s et ancacns 1
2 C 18720 LEVER -valve. .o .vveeeee.. e et eanua e |
3 A 61683 KNOB - levVere e e veeocecosens e aesesresesevasnses P |
4 113~ 12 BOLT - 1/4" X 2-1/2"NCHEX ©+veeeeeescncenncnoncsnses 2
5 131- 1115 NUT -lock 1/4" NChex escovececas
6 218- 485 FITTING - elbow 90° 1/2" NPT -+« e e « = & s e e cee e
7 218- 445 FITTING ~ straight 1/2" NPT + « e e e e e s e et oesccnncacens
8 C 19402 TUBE - valve t0 PTO valve ++ e ce e
9 C 19404 TUBE - bypassto returnline «+<«cceeveccecen.. saenn
10 C 19403 TUBE - valve totractorvalve «« .+ ccecceccncecccnncces

11 ¢C

12 L

13 214-

14 182-

15 218-
C

19405 TUBE - heat exchanger « « s+« «c e s s vt s v e s rerrensvsccassesn
79701 HOSE - TetUIN * « » o s s e o e s eoeacscsasscssassosssnssse
6 CLAMP -hose ** e s s ¢ o s 0es0sas ¢ s 00 s s s e s s es s e an e
515 SCREW - battery tray 5/16" x5/8" panhead « «« e+« crae
535 FITTING - 45° 1/2" NPT X 5/8"tube e e e e e e vevneecncnn .
18719 DECAL - valve, "slow -fast” ¢« cccevcveceens ce s e e

Printed in U.S.A.

June 1980

81



82




CASE 220,222,224 AND 444 COMPACT TRACTORS 83

J-177 HYDRAULIC PTO VALVE

REF. PART NO, DESCRIPTION REQ'D
1 C 18281 VALVE - cOntrol =« s =o oo oaeess- t e e e s I |
2 C 11891 SEAL - U-cup *****sccvoccencnn cee e cessena 2
3 132- 5 PIN - cotter 1/16" x1/2"+c e ceeececccccennnnn e 1
4 36627 PIN - handle = ***=*--+- ses s s e s ensascsenrsssanse 1
5 C 19422 BRACKET - handle ............. L NN 1
6 71- 410 SCREW - 1/4" x 5/8" NC fillister head * « =+« c e« ce. 2
7 36628 LOCKWASHER - 1/4n O I I I e R ¢ v 00 3
8 NSS BODY AND SPOOL ASSEMBLY (Order C18281) =+« =+« 1
9 C 11895 ADAPTER = 8pool ** ==+ P I I T N R S 1
10 95- 4 WASHER - plain 1/4n e s s e e e LR S AN N ) 1
11 75- 48 SCREW - 1/4'" x 1/2" rd, hd, machines * + « <+ + R A |
12 C 11893 BONNET - detenit * * ¢ »c s s cecescnaccsscssaes eees 1
13 C 11901 PIN - detents =+« o0 o0cs s At s et e e cecseesessns 1
14 C 11892 SPRING -detent = » > > ccosceese c e e s e ¢ e es e 1
15 C 11886 WASHER - detent spring =<« =>+++- et seee 1
16 C 11887 CAP -detent » * * ¢ ¢+ v o v s eececancsccsascccaans 1
17  169- 108 SCREW - bonnet 8-32 x 2-1/4" fil rhead «««+ceoceee 4
18 C 19423 LEVER -valve *cccccceee ON NN s e s e e e« 1
19  221- 842 PLUG - relief 3/8" NPT - - gVeseenenne seseens ]
20 D 39712 SHIM - ,010" thick « -+ trecccccesscsanas UAR
21 T 40189 SPRING - relief ===+« » et e e 0 0 st s s s s s acnnene 1
22 A 55894 SHIM -~ 020" thick ceNZA s e LI +++ UAR
23 211~ 11 BALL - relief 3/8" x i et eetacscaasacanne 1
24 C 18417 SEAT - relief- - - Q ..... ceetrenaann cecenenn 1
25 A 27891 "O" RING - reli St « v s e n e nn s e e e e |
26 A 372447 KNOB - hand #f R s s s enan « 1
27 C 12127 BUSHING -/AJl00 . + ¢ s e s s s o e ccevocnccnseas ereen 1

Printed in U.S.A, December 1974



84

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO.
10923 61 17 A 44433 57 29 C 11545 25 19
10927 61 12 A 44433 59 29 C 11545 49 17
10934 61 3 A 50096 47 18 C 11886 83 15
36627 83 4 A 50773 51 21 c 11887 83 16
36628 83 7 A 55894 83 22 C 11891 83 2
40035 1 20 A 60273 53 1 C 11892 83 14
40035 13 20 A 60273 ' 53 1 c 11893 83 12
40035 15 20 A 60273 53B 1 C 11895 83 9
40035 17 28 A 60273 53B 1 c 11901 83 13
40035 19 28 A 61683 81 3 c 11906 39 5
40035 21 28 A 62079 25 15 c 12093 51 2
49485 29 24 A 70062 43 1 C 12093 69 12
49885 31 1 A 70090 5 5 c 12102 39 13
A 7623 69 35 A 70100 49 18 c 12102 39 13
A 7623 73 1 A 70112 51 19 c 12110 43 5
A 7982 53 3 A 70185 43 8 o] 12127 83 27
A 7982 53 4 A 70202 61 8 o 12224 29 2
A 7982 538 3 A 72038 57 7 c 12370 43 7
A 7982 53B 4 A 72038 59 7 12551 47 25
A 10326 29 22 A 72039 57 5 12552 47 26
A 25447 57 20 A 72039 59 5 < 12559 47 31
A 25447 59 20 A 72040 57 D 12560 47 32
A 25461 59 4 A 72040 59 C 12713 47 2
A 25546 57 36 A 72041 59 2 C 12718 47 36
A 25546 59 36 A 72042 5 \ C 12723 47 10
A 27001 1 23 A 72042 10 c 12725 47 21
A 27001 13 23 A 72043 17 C 12975 39 9
A 27001 15 23 A 72043 17 c 12975 39 10
A 27251 61 17 A 72046 57 32 C 12975 41 20
A 27365 17 39 A 72 @ 59 32 C 13106 39 7
A 27365 19 39 A 72 57 33 C 13106 39 8
A 27365 21 39 A o 59 33 C 13196 47 16
A 27891 83 25 0 57 1 C 13197 47 17
A 30064 43 10 A%& 8 59 11 c 13200 53 12
A 30005 49 34 2073 25 1 C 13200 538 12
A 30338 71 13 z@ 72073 27 c 13211 47 9
A 30881 q 72077 27 3 C 13241 47 5
A 30881 72078 27 8 C 13266 47 8
A 30971 ) A 72079 27 7 c 13360 45 1
A 30971 A 72080 27 9 C 13385 47 6
A 34046 A 72083 27 15 C 13626 43 2
A 37247 A 72084 27 10 C 13605 39 5
A 37247 A 72092 27 2 C 13605 39 16
A 37247 A 72099 27 5 C 13716 39 6
A 390888 A 72103 27 1 C 14060 63 1
A 40702 A 72104 59 2 c 14168 47 23
A 40702 B 50213 61 C 14195 49 12
A 40736 B 50223 61 5 o 14200 41 6
A 40736 B 50255 61 2 c 14201 41 7
A 40736 B 50273 61 6 o 14222 47 39
A 40736 B 50293 61 14 C 14223 47 37
A 40855 B 52118 71 12 c 14240 31 1
A 41927 B 52144 47 15 c 14241 31 1
A 41927 B 53393 23 13 c 14245 49 14
A 41959 c 10314 43 2 c 14246 31 3
A 42127 C 10657 25 14 C 14304 63 9
A 43182 C 10678 25 3 c 14334 39 12
A 43356 C 10836 63 3 C 14344 57 34
A 43356 c 10898 75 4 C 14344 59 34
A 43494 c 11529 25 18 c 14399 17 26
A 43495 C 11529 49 16 Cc 14399 19 26



NUMERICAL INDEX

PART PAGE  REF. PART PAGE  REF. PART PAGE REF.

NO. NO.  NO. NO. NO.  NO. NO.  NO.
c 14399 21 % | 15096 41 16 | C 16700 47 13
c 14457 75 2 | ¢ 15183 35 5 | C 16744 47 3
C 14459 75 5 | ¢ 15184 35 6 | ¢ 16786 33 13
C 14460 75 5 | ¢ 15335 49 1 C 16793 49 1
C 14500 35 14 ] c 15389 79 10 | ¢ 16794 49 10
c 14506 29 s | c 15410 37 9 | ¢ 16796 25 20
C 14525 45 1| c 15515 33 7 | ¢ 16945 a1 1
C 14534 37 12 | ¢ 15656 33 11 c 17066 37 20
C 14537 61 9 | ¢ 15557 33 8 | C 17067 45 13
C 14539 65 a | cC 15564 45 11 C 17152 37 14
C 14563 61 6 | C 15690 65 10 | ¢ 17161 77 2
C 14565 61 3] ¢ 15691 65 11 c 17162 77 3
c 14566 61 s | c 16692 65 12 | ¢ 17186 61 10
c 14568 73 2 | ¢ 15603 65 13 | ¢ 17187 61 2
c 14568 75 1w | c 15696 65 16 | ¢ 17188 73 3
c 14599 63 21 | ¢ 15697 65 17 | ¢ 17189 73 4
c 14619 49 37 | ¢ 15718 33 3| ¢ 17216 37 19
c 14644 47 2 | ¢ 15721 33 1 C 17224 69 28
C 14655 49 3 | ¢ 15726 49 6 | C 7236 49 8
c 14655 55 C 15726 51 16 | c 17249 45 6
c 14690 25 23| c 15731 51 4 | ¢ 249 69 6
c 14690 31 4| c 15732 51 5 (@ 7250 45 7
C 14692 73 9 { ¢ 15733 51 6 17250 69 7
C 14703 71 16 | C 15734 51 @ 17275 61 15
C 14709 71 17 | ¢ 15735 51 J 17281 45 3
C 14710 71 18 C 15737 51 > C 17298 49 6
c 14712 71 C 15738 51 C 17298 51 16
C 14715 71 s | ¢ 15739 5 % C 17432 53 6
C 14717 71 15 | ¢ 15740 13 | ¢ 17432 53 7
C 14722 71 31 ¢ 16128 20 | ¢ 17433 53 7
c 14724 71 4| ¢ 16133 31 c 17433 53 8
c 14725 71 14 | ¢ 1616 59 10 | ¢ 17433 538 8
C 14728 37 2 | ¢ 16 Z)) 21 C 17435 53 8
c 14729 35 201 c K 35 2 | ¢ 17435 53 9
C 14730 35 20 | ¢ 41 4 | ¢ 17435 538 9
C 14827 55 4 | ¢ 9 35 23 { ¢ 17438 53 17
c 14828 55 71 ¢ 339 47 2 | ¢ 17438 538 17
c 14829 55 8 16351 35 2 | ¢ 17439 53 1
C 14830 55 9 @ 16362 35 12 | ¢ 17439 538 1
c 14831 55 160 16363 25 17 | ¢ 17440 53 14
c 14834 55 <@c 16364 35 4 | ¢ 17440 538 14
c 14836 55 C 16373 35 2 | ¢ 17441 53 13
c 14837 55 @ C 16379 43 2 | ¢ 17443 53 18
c 14838 55 16 | C 16384 39 17 | ¢ 17443 538 18
C 14866 75 15 | ¢ 16393 37 17 | ¢ 17444 53 19
C 14867 75 11 c 16404 37 2 | ¢ 17444 538 19
c 14872 73 11 ¢ 16408 37 1 C 17445 53 15
c 14906 17 as | ¢ 16429 37 7 c 17536 69 25
C 14906 19 4 | C 16444 37 15 | ¢ 17546 63 34
c 14906 21 as | ¢ 16445 37 15 | ¢ 17574 25 16
c 14953 17 8| ¢ 16446 37 16 | C 17612 51 4
C 14953 19 38 | ¢ 16447 37 16 | ¢ 17612 69 16
C 14954 21 38 | ¢ 16448 29 3 | ¢ 17636 77 4
C 14970 69 34 | C 16449 29 1 c 17717 29 1
c 14970 73 10 | ¢ 16516 55 1 C 17718 29 2
c 14975 71 2 | c 16581 77 1 c 17732 69 33
C 14976 71 3| ¢ 16616 33 19 | ¢ 17734 69 29
c 14991 71 9 | ¢ 16687 49 2 | C 17763 61 24
c 15007 25 5 | ¢ 16697 49 35 | C 17859 77 1
c 15036 51 19| ¢ 16697 55 c 17860 77 3
c 15060 15 27 | ¢ 16699 47 1 C 17863 77 2



86

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF, PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 17898 49 25 | C 18992 a1 5 C 21814 19 1
C 17921 63 2} c 18999 63 30 C 21814 21 12
C 18014 41 * 21 ¢ 19002 49 23 C 21993 61 5
c 18017 a1 21 C 19021 25 15 C 22034 17 31
C 18053 31 3| ¢ 19025 51 8 c 22034 19 31
C 18092 55 15| C 19025 69 20 C 22571 61 11
C 18097 11 24 | ¢ 19037 55 c 22571 63
C 18097 13 2 | C 19045 49 7 C 29573 63 10
C 18097 15 2 | C 19045 51 1 C 22637 47 14
C 18097 17 34 (o 19053 5 1 c 22638 47 12
C 18097 19 34 | C 19055 61 21 C 22671 33 9
C 18097 19 34 | ¢ 19063 43 7 C 22738 23 9
C 18097 23 6| ¢C 19064 43 8 C 22738 25 13
C 18098 29 14 ]| C 19089 35 1 C 22738 27 2
C 18099 29 301 C 19090 35 1 C 22754 15 28
c 18101 11 18| C 19104 69 32 C 23245 33 10
o 18110 55 10] ¢ 19113 51 3 C 23506 33 18
C 18115 61 20| cC 19114 51 9 C 23740 33 6
c 18147 43 2| cC 19120 61 1 C 23839 61 23
c 18150 35 17 | ¢ 19179 43 10 C 23858 23 1
C 18153 35 11 C 19180 43 19 3860 23 8
C 18197 61 12| ¢ 19183 43 17 23860 25 2
C 18251 69 3| ¢ 19207 51 1 @ 23902 25 7
C 18281 79 1 o 19213 5 K 24096 43 16
c 18281 83 1 C 9 C 24097 43 15
C 18417 83 24 | ¢ °l ¢ 24098 a1 18
c 18580 49 15| ¢ c 24135 63 10
C 18711 41 12 | ¢ c 24137 35 25
C 18719 81 C C 24138 17 8
C 18720 81 2| ¢ C 24221 61 7
C 18722 81 1 C C 24290 21 31
C 18733 35 30| C C 24301 61 16
C 18742 51 6| C C 24318 37 8
C 18742 69 18 | ¢ C 24319 37 8
C 18777 39 2| ¢ % c 24408 25 1
C 18779 39 3 c 24408 27
c 18782 39 3 Q C 24433 43 3
C 18784 39 2 C5) C 24435 43 1
C 18786 39 1 : 19449 5 8 C 24438 43 9
C 18786 39 Q C 19469 73 8 C 24731 55 11
C 18788 63 % c 19476 73 7 C 24884 7 21
C 18793 29 @ C 19740 71 1 C 24884 7 a4
c 18797 4@ 21| ¢ 19740 71 1 c 24884 9 21
c 18808 6 1 C 21496 538 C 25043 7 25
c 18809 45 1 C 21504 538 C 25043 7 48
C 18810 69 24 | ¢C 21504 53B C 25043 9 25
C 18811 45 4] C 21505 53B 15 c 25022 43 13
c 18812 39 1 C 21506 538 11 C 25054 15 22
C 18813 39 1 C 21506 53B 22 C 25177 47 27
C 18814 17 43 | C 21507 53B 6 C 25254 47 38
c 18814 19 43 | ¢ 21507 53B 7 c 25258 47 40
c 18814 21 43 | ¢ 21508 53B 8 C 41264 63 8
C 18825 31 4 | ¢ 21508 53B 24 D 22988 29 4
C 18850 53B 13 1] ¢ 21509 538 7 D 31945 47 4
C 18851 53B C 21509 53B 23 D 39712 83 20
C 18857 51 3| ¢ 21510 53B 9 F 53109 51 2
C 18890 35 17 C 21510 538 25 F 59014 33 14
c 18907 33 21 ¢ 21511 53B H 43034 29 16
c 18908 33 15 | C 21518 51 5 KO 200380 27 1
C 18940 33 17 C 21518 69 15 KO 200380 27 6
C 18989 25 1 C 21814 17 1 KO 200383 27 4

-



NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KO 220174 23 7 KO 235070 17 29 KO 236766 15 16
KO 220174 63 6 KO 235070 19 29 KO 236886 21 1
KO 220297 63 2 KO 235070 21 29 KO 237064 21 6
KO 230011 7 20 KO 235070 23 5 KO 237277 17 49
KO 230011 7 43 KO 235084 29 19 KO 237277 19 49
KO 230020 9 20 KO 235085 29 18 KO 237277 21 49
KO 230170 7 16 KO 235086 29 17 KO 237421 5 9
KO 230170 7 39 KO 235117 7 8 KO 237489 27 3
KO 230170 9 16 KO 236117 9 8 KO 237520 25 4
KO 230170 17 9 KO 235118 7 7 KO 237658 17 5
KO 230170 19 9 KO 235118 9 7 KO 237658 19 5
KO 230170 21 9 KO 235125-S 17 11 KO 237658 21 5
KO 230265 7 29 KO 235125-S 19 11 KO 237658 23 15
KO 230265 7 52 KO 235125-S 29 29 KO 237670 19 4
KO 230265 9 29 KO 235168 9 19 KO 237670 21 4
KO 230265 17 9A KO 235207 25 6 KO 237672 9’ 14
KO 230265 19 9A KO 235277 29 23 KO 237677 25 5
KO 230265 21 11 KO 235287 1 2 KO 237769 15 29
KO 230722 61 19 KO 235288 11 16 K 237808 17 23
KO 231032 7 5 KO 235289 11 16 37808 19 23
KO 231032 9 5 KO 235290 11 16 37808 21 23
KO 231032 23 16 KO 235353 17 20 270158 17 2
KO 231281 61 13 KO 235353 19 2 270158 19 2
KO 232535 61 14 KO 235353 21 2 KO 270158 21 2
KO 232535 63 5 KO 235353 23 4 S KO 270889 17 3
KO 235003 11 11 KO 235476 29 KO 270889 19 3
KO 235003 13 11 KO 235496 @ 2 KO 270889 21 3
KO 235003 15 11 KO 235572 % 8 KO 275066 7 26
KO 235004 11 7 KO 235573 &9 17 KO 275066 7 49
KO 235004 13 7 KO 2355682 15 KO 275066 9 27
KO 235004 15 7 KO 2356 7 10 KO 275067 7 26
KO 235007-S 7 17 KO 23 9 10 KO 275067 7 49
KO 235007-S 7 40 KO <2386 25 20 KO 275067 9 27
KO 235007-S 9 17 K 8 17 42 KO 275143 7 4
KO 235007-S 17 10 KN 48 19 42 KO 275143 9 4
KO 235007-S 19 10 5748 21 42 KO 275144 7 11
KO 235007-S 21 10 235757 17 29 KO 275144 9 11
KO 235008 7 15 3 235757 19 29 KO 275144 23 12
KO 235008 7 38@5 235757 21 29 KO 275182 63 13
KO 235010 7 KO 235757 23 5 KO 275220 7 3
KO 235101 7 KO 235818 17 35 KO 275220 9 3
KO 235011 7 %bz KO 235818 19 35 KO 275231 27 5
KO 235011 @ 41 KO 235818 21 35 KO 275341 5 3
KO 235011 9 18 KO 235826 7 14 KO 275341 23 10
KO 2350256 17 16 KO 235826 7 37 KO 275341 25 11
KO 235025 19 16 KO 235868 13 17 KO 275690 29 16
KO 235025 21 16 KO 235868 15 17 KO 4708901 7 28
KO 235025 23 3 KO 235889 13 2 KOA 2315633 63 1
KO 235026 17 17 KO 235890 13 16 KOA 235100 5 1
KO 235026 19 17 KO 235891 13 16 KOA 235139 11 10
KO 235026 21 17 KO 235892 13 16 KOA 235256-S 29 26
KO 235047 7 9 KO 235901 25 11 KOA 235569 11 15
KO 235047 9 9 KO 236506 15 31 KOA 235571 11 15
KO 235048 7 6 KO 236559 15 32 KOA 235611 11 6
KO 235048 9 6 KO 236611 11 13 KOA 235616 11 15
KO 235048 23 11 KO 236611 13 13 KOA 235827 13 6
KO 2350563 7 27 KO 236611 15 13 KOA 235827 13 8
KO 235053 7 50 KO 236675 17 4 KOA 235827 15 8
KO 235053 9 28 KO 236763 15 2 KOA 235865 13 16
KO 235054 25 14 KO 236764 15 16 KOA 235866 13 15
KO 235067 23 14 KO 236765 15 16 KOA 235867 13 15

87



NUMERICAL INDEX

88

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
KOA 236507 15 30 Y 34831 63 12 113- 118 71 10
KOA 236919 29 34 113- 122 37 11
KOA 237031 29 28 HARDWARE CODE NUMBERS 13- 206 17 14
KOA 237033-S 21 8 113- 206 19 14
KOA 237127-8 19 8 13 514 35 18 113- 206 27 14
KOA 237344 13 10 13- 540 51 14 113- 206 41 13
KOA 237344 13 18 13- 612 63 28 13- 206 79 6
KOA 237344 15 10 13- 614 45 8 13- 207 5 3
KOA 237344 15 18 13 614 69 8 113- 207 17 33
KOA 237401 15 6 15 420 29 9 113- 207 19 33
KOA 237403 15 15 22- 58 63 25 13- 207 21 33
KOA 237404 15 15 25- 104 7 1 113- 207 31 6
KOA 237405 15 15 25- 104 9 1 113- 207 33 20
KOA 237559 29 32 25 104 29 1 113- 207 49 2
KOA 237559 29 33 25- 108 77 6 113- 207 69 21
KOA 237653 29 8 28- 662 65 16 113- 207 77 6
KOB 235949 13 22 28 680 47 34 113- 209 61 18
KOB 236293 19 7 41- 17 13 113- 219 29 6
KOB 236364 1 22 41- 19 13 . 417 71 5
KOC 236303 17 7 41- 2 13 d 417 75 6
KOC 237182 21 7 61- 17 2 417 75 9
KOD 235327 7 22 | 61 19 Q i 417 77 4
KOD 235327 7 45 61- 2 113- 421 75 13
KOD 235327 9 22 71- 113- 424 35 22
L 79701 81 12 71- &6 113- 424 37 4
0 2815N 33 16 | 74 @ 25 13- 424 45 3
R 15077 57 19 75- 1" 113- 424 47 43
R 15077 59 19 83- 20 113- 425 73 3
R 15087 59 3 92- 7 2 113- 427 37 3 .
R 15090 57 8 92- 9 2 113- 441 37 3
R 15090 59 8 92- 1 12 113 443 77 5
R 15106 92- 13 12 114- 200 49 3
R 15106 2. @ 15 12 121- 106 35 3
R 16147 \ 67 41 106 37 13
R 16147 83 10 126- 16 41 17
R 16148 29 5 126- 111 57 24
R 16148 1- 35 7 126- 111 59 24
R 16161 111- 108 63 16 126- 128 47 a1
R 16161 1M1- 109 35 15 120- 17 29 7
R 16170 11- 131 63 31 129- 17 35 9
R 16170 111- 202 63 15 120- 18 57 14
R 16287 - 256 5 7 129 18 59 14
R 16287 111- 317 77 5 129 27 63 22
R 16287 111- 530 67 2 | 120 37 29 20
R 16287 111- 531 67 3 129- 77 63 37
R 16287 111- 532 67 2 129- 101 63 17
R 16287 113- 1 47 20 129 101 63 33
R 16287 113- 2 25 12 120- 102 5 10
R 17820 a7 33 113 6 17 19 129- 102 25 19
T 40189 83 21 113- 6 19 19 120- 102 35 27
w 5063-S 1 21 113- 6 21 19 129 102 63 14
W 5063-S 13 21 113- 6 25 3 129- 102 79 13
w 5063-S 16 21 113- 12 81 4 129- 103 5 6
W 5063-S 49 5 113- 102 63 18 129- 103 17 47
\'/ 34346 7 51 113- 102 79 12 120. 103 19 47
\ 34346 9 26 113- 103 25 7 129- 103 21 47
Y 34416 29 31 13- 103 41 1 129- 103 61 20 —
\ 34418 17 12 113- 103 63 11 120 103 77 7
Y 34418 19 12 113 103 79 15 129- 105 61 15
\Y; 34418 29 27 113- 118 25 16 129 105 67 4
\Y 34433 61 18 113- 118 31 5 129- 105 67 5




NUMERICAL INDEX

89
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
129- 105 75 10 138 319 47 42 192- 21 17 48
120- 122 51 7 138- 2054 45 10 192- 21 19 15
129 122 83 20 141- 4 43 12 192- 21 19 24
129- 122 69 19 151- 538 29 5 192 21 19 32
129- 125 39 15 164- 40 33 4 192- 21 19 48
120- 125 39 15 164- 42 45 5 192- 21 21 15
129- 143 17 46 164- 50 29 9 192- 21 21 24
120- 143 19 46 166- 86 49 36 192 21 21 32
129- 143 21 46 169- a5 29 35 192 21 21 48
129- 325 39 16 169- 108 83 17 192- 21 29 7
129 325 39 17 169- 114 53 20 192- 21 33 21
129- 409 5 2 169- 114 538 20 192- 21 41 14
129- 504 25 22 169- 131 63 24 192- 21 49 4
120- 504 49 20 171- 247 49 30 192- 21 61 19
129 531 53 9 173- 73 61 7 192- 21 63 29
129- 531 53 10 173- 210 63 3 192 21 77 8
120- 531 53B 10 173- 215 25 21 192- 21 79 7
131- 71 35 16 173- 215 49 19 192 23 35 21
131- 118 31 8 173 221 21 21 192- 23 37 5
131- 159 35 31 173- 224 63 8 192. 3 39 14
131- 164 43 20 173- 237 59 27 192- 39 14
131- 176 71 11 175- 436 25 10 1 23 45 2
131- 178 37 21 177- 94 5 7 23 47 44
131- 178 45 9 182- 515 81 9 23 61 16
131- 178 69 9 182 523 63 - 23 67 3
131- 178 69 22 187- 408 63 S 192- 23 75 7
131- 179 43 5 187- 485 63 192- 23 77 7
131- 301 11 26 187- 1046 3 % 192 26 59 35
131- 301 13 26 187- 1046 3& 12 192- 116 57 35
131- 301 15 26 187- 1047 6 192 4 61 8
131- 301 17 37 187- 1251 2 193- 5 63 9
131- 301 19 37 187- 1844 3 26 193- 26 21 22
131- 301 21 37 3 15 193 56 29 8
138- 301 71 5 59 15 193- 57 63 32
131- 351 49 31 N 29 6 103- 60 25 10
131- 356 41 3 29 21 193- 70 63 19
131- 629 63 5 18 35 8 193 76 33 5
131- 1112 41 8 18 59 28 195 104 31 9
131- 1115 81 5 18 63 4 195- 104 43 6
131- 1129 43 4 @ 18 63 23 195- 104 69 23
131- 1232 47 19 17 18 195- 126 31 7
132- 5 83 O L 192- 19 19 18 195- 512 5 8
132- 91 71 192- 19 21 18 195- 512 35 10
132- 46 31 192 19 25 2 195- 513 63 38
132- 46 35 13 192- 19 25 9 195- 515 25 8
132- 48 31 5 192 19 25 13 195- 515 29 10
132 306 75 12 192- 19 29 13 195 520 63 13
132- 310 43 3 192 19 47 19 195 521 25 18
132 310 69 4 192- 20 5 9 195- 521 45 12
132 310 71 4 192- 20 25 6 195- 521 51 9
132- 311 39 8 192- 20 25 17 195- 521 69 17
132- 31 39 9 192- 20 35 19 195- 521 79 16
132- 320 51 10 192- 20 41 10 195- 524 37 18
132- 320 69 13 192- 20 57 3 195- 525 5 4
132- 321 43 9 192 20 63 12 195- 525 31 10
132- 361 69 5 192- 20 63 12 195- 525 77 9
138 59 71 19 192 20 79 17 195 533 69 14
138 99 39 4 192- 21 5 5 195- 533 77 8
138- 99 39 4 192- 21 17 15 195 541 11 25
138- 319 35 26 192- 21 17 24 195- 541 13 25
138- 319 43 18 192- 21 17 32 195 541 15 25




90

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF.  PART PAGE  REF.
NO. NO. NO. NO. NO. NO.  NoO. NO.  NO.
195 541 17 36 223 20 61 22
195 541 19 36 321- 18 65 3
195- 541 2 36 321- 1571 65 1
195. 541 7 7 321- 1785 65 6
195. 541 75 3 | 3210 1786 65 8
195 545 75 1 321- 1788 65 5
195 2021 37 10 321- 2110 65 7
195 2021 41 9 321- 21 65 2
195 2069 41 15 321 2467 65 9
205- 27 17 30 321- 2468 65 14
205- 27 19 30 321- 2469 65 15
211- 7 53 16 321- 2487 65 18
211- 7 538 16 353 406 35 29
211 9 53 5 -

211- 9 53 6

211 9 538 5

211- 9 53B 6

211- 11 83 23

23 213 43 14 (3
214 6 81 13 @
214 8 49 13

214- 14 49 39 o
214. 251 25 4

218 445 81 7

218 457 79 2 %
218 485 81 6 &

218 4% 79 3 @

218- 535 81 15

218 927 79 4

218 5006 49 22 N @

218 5007 49 9 %&\

218 5007 49 27 \

218 5007 49 33 @

218 5056 69 . 27

218 5062 49 32,8

218- 5107 49 @ 2

218 5232 79 (%

218 5201 73

219 17 3 @)

219 403 4@ 4

219 404 39 6

219 404 39 7

219 404 41 19 :
219- 404 45 2

219- 404 69 2

219 405 7 2

221- 4 47 7

221- 841 53 10

221- 841 53 21

21- 841 538 10

221- 841 538 21

221- 842 83 19

221- 843 53 1

221- 1139 73 1

221- 1375 73 2

21 1412 17 45

221- 1412 19 45

221- 1412 21 45

—






